View thousands of Crane Specifications on FreeCraneSpecs.com

= TEREX

PARTS MANUAL

B12000

12261-293



View thousands of Crane Specifications on FreeCraneSpecs.com

BT2000 BOOM TRUCKS

Parts Manual

INTRODUCTION

This TEREX CRANES Parts manual is supplied to aid you in the location and
correct identification of component parts replacement and is based upon TEREX
CRANES assembly standards at the time of manufacture.

The TEREX CRANES parts manual will enable you to maintain your unit
according to manufacturer’s recommendations. This unit is not to be altered or
modified in any way without prior factory approval.

NOTICE

If this boom truck becomes involved in an accident resulting in property damage
or personal injury, please contact your local TEREX CRANES dealer or the
TEREX CRANES service department at (319) 352-3920 IMMEDIATELY.

All illustrations and specifications contained in this manual are based on the latest
product information available at the time of publication. Right is reserved to make
changes at any time, without notice, in specifications, material and descriptions.

MADE IN THE U.S.A.

© TEREX CRANES 2004

This manual is delivered for the sole purpose of operating and maintaining specific
equipment for its intended use and shall not be copied or information contained
herein delivered to third parties without prior written approval of TEREX CRANES.

= TEREX CRANES

Wigverly | lowea



View thousands of Crane Specifications on FreeCraneSpecs.com

INSTRUCTIONS FOR ORDERING PARTS

When ordering parts, contact your nearest Terex Cranes distributor and give the following
information to assure prompt service:

MACHINE IDENTIFICATION:

State the model and serial number, located on a
plate on the turret on the driver’s side.

PART IDENTIFICATION: |
REF. PART.NO.  DESCRIPTION QTY.

State the part number, description and
quantityrequired. Do not use the item 1 707 6594 GRAN ittt 1
number.
Avoid using the words “Pairs” or “Sets”.
SHIPPING INSTRUCTIONS:
State the invoicing address. Unless otherwise
specified, invoices will be mailed to the
shipping address. INVOICE TO: SHIP TO:
Mid State Equipment Ace Construction Co.
State the correct shipping address and the Milwaukee, WI Madison, WI

means of shipment: parcel post, air malil,
air freight, UPS, bus, etc.



View thousands of Crane Specifications on FreeCraneSpecs.com

USING THIS PARTS BOOK

This Parts Manual has been designed for optimum
ease of reading and is the key to Customer-
Distributor-Factory communication. Genuine
replacement parts, along with interchangeable
product improvements as they become available, will
keep your machine in a reliable and productive
condition.

The following instructions describe the features of
the manual and how to use it effectively.

Use this manual also as a supplement to the
Operator’s Manual and Maintenance Manual when
performing service procedures on the machine.

IMPORTANT

This manual lists serviceable parts for EVERY machine built of this model
designation. Serial numbers are used to identify parts when a product
improvement is made or an alternate component is used. KNOW THE SERIAL
NUMBER OF YOUR MACHINE before searching for replacement parts.

The PARTS GROUP INDEX shows the functional arrangement of associated parts for the
machine. A group number identifies the same group of parts regardless of model (Group 25 is
always the hydraulic system). The groups which apply to the machine are listed in numerical
order. A letter suffix to a group number, 25A, is used for variable or optional parts groups.

PAGE NUMBERS are in numerical sequence within each parts group. The first number is the
group number and the second number is the numerical sequence number. Letter suffixes are
used to maintain continuity to the manual as revisions are incorporated (1.1, 1.2, 1.2A, 1.2B, 1.3,
etc.).

EXPLODED VIEW ILLUSTRATIONS show the relationship of assembled parts. The illustrations

are keyed to an accompanying parts list on the same page or on the facing page and are
positioned for ease in reading the manual.



View thousands of Crane Specifications on FreeCraneSpecs.com




oy
| — |

fd

BT2000
LOWER

02 CARRIER FRAME

02.1 TRUCK CHASSIS

02.2 SUBFRAME INSTALLATION
02.3 FLATBED OPTIONS

02.4 SHEAR PLATE INSTALLATION
02.5 FLATBED INSTALLATION
02.6 BOOM REST ASSEMBLY

02.7 MAINFRAME ASSEMBLY,
CONTINUOUS ROTATION

02.8 MAINFRAME ASSEMBLY, 370
Deg. ROTATION

02.9 OPERATOR PLATFORM
INSTALLATION

02.10 PEDESTAL INSTALLATION

02.11 CENTERPOST INSTALL-
CONTINUOUS ROTATION

02.12 CENTERPOST INSTALL-
CONTINUOUS ROTATION
03 OUTRIGGERS

03.1 OUTRIGGERS

03.2 AUXILIARY OUTRIGGER/
SUBFRAME ASSEMBLY BT2857

03.3 AUXILIARY OUTRIGGER
INSTALLATION BT2047/BT2057

03.4 AUXILIARY OUTRIGGER
CYLINDER

03.5 MAIN OUTRIGGER
INSTALLATION

03.6 MAIN OUTRIGGER CYLINDER

View thousands of Crane Specifications on FreeCraneSpecs.com

B TEREX pARTS GROUPS

UPPER
12 SUPERSTRUCTURE
12.1 TURRET /ROTATION GEAR

INSTALLATION

12.2 TURRET /ROTATION GEAR
INSTALLATION

12.3 370 Deg ROTATION STOP
INSTALLATION

HYDRAULICS
22 SWING SYSTEM

22.1 SWING MOTOR INSTALLATION
22.2 ROTATION GEARBOX
22.4 SWING GEARBOX

24 PUMP DRIVE CASE

24.1 TRIPLE VANE HYDRAULIC
PUMP

25 HYDRAULIC SYSTEM
25.1 HYDRAULIC RESERVOIR &

FILTER INSTALLATION

25.2 HYDRAULIC RESERVOIR &
FILTER INSTALLATION

25.3 HYDRAULIC RESERVOIR
ASSEMBLY

25.4 HYDRAULIC PUMP ASSEMBLY

25.5 HYDRAULIC PIPING - BOOM
HOIST/EXTEND

25 HYDRAULIC SYSTEM (Continued)

25.6 HYDRAULIC PIPING- WINCH



oy
| — |

fd

BT2000

25.7 HYDRAULIC PIPING- SWING

25.8 HYDRAULIC PIPING- MAIN
OUTRIGGERS

25.9 HYDRAULIC PIPING - H
AUXILIARY OUTRIGGERS

25.10 HYDRAULIC PIPING
AUXILIARY OUTRIGGERS

25.11 HYDRAULIC PIPING PRIORITY
VALVE

25.12 UNLOADER VALVE ASSEMBLY

25.13 MAIN VALVE ASSEMBLY
(SALAMI)

25.14 MAIN VALVE ASSEMBLY
(SALAMI)

25.15 MAIN VALVE ASSEMBLY
(HUSCO)

25.16 WINCH VALVE ASSEMBLY-
HUSCO

25.17 WINCH VALVE ASSEMBLY-
SALAMI

25.18 WINCH VALVE (SALAMI)

CONTROLS
28 OPERATOR CONTROLS
28.1 CONTROL CONSOLE

INSTALLATION

28.2 CONTROL CONSOLE
ASSEMBLY

28.3 CONTROL CONSOLE
ASSEMBLY

28.4 CONTROL CONSOLE
ASSEMBLY

28.5 THROTTLE ASSEMBLY
28.6 THROTTLE INSTALLATION

View thousands of Crane Specifications on FreeCraneSpecs.com

B TEREX pARTS GROUPS

MISCELLANEOUS
29 TOOLS, PAINT, LUBRICANTS

29.1 TOOLS
29.2 SPLIT FLANGE CLAMPS
29.3 CLAMPS

30 DECALS & PLACARDS
30.1 A-FRAME OUTRIGGER DECALS
- BT 2000

30.2 JIB DECALS - BT 3000

30.3 CONSOLE & PEDESTAL
DECALS - BT 2000

30.4 CONSOLE & TURRET DECALS -
BT 2000

30.5 FLATBED/PLATFORM DECALS -
BT 2000

ELECTRICAL
33 ELECTRICAL SYSTEM

33.1 ELECTRICAL HARNESS-MAIN
CONTROL

WINCH, BOOM, &
ATTACHMENTS

39 HYDRAULIC TELESCOPING BOOMS
39.1 BOOM ASSEMBLY - 57" BASE

39 HYDRAULIC TELESCOPING BOOMS
(continued)

39.2 BOOM ASSEMBLY - 57" 2ND
STAGE



oy
| — |

fd

View thousands of Crane Specifications on FreeCraneSpecs.com

B TEREX pARTS GROUPS

BT2000

39.3 BOOM ASSEMBLY - 57" 3RD 40.3 WINCH ASSEMBLY

STAGE 40.4 WINCH ASSEMBLY
39.4 EXTENSION CYLINDER
ASSEMBLY 63’ BOOM 45.1 WIRE, ROPE, REEVING

39.4 EXTENSION CYLINDER ACCESSARIES
ASSEMBLY 57' BOOM

39.5 BOOM ASSEMBLY - 47° BASE 51 OPTIONAL EQUIPMENT

39.6 2$/SGMEASSEMBLY - 47'2ND 51.1 TOOL BOX INSTALLATION

51.2 OIL COOLER INSTALLATION

39.7 BOOM ASSEMBLY - 47' 3RD
STAGE 51.3 OIL COOLER INSTALLATION

39.8 EXTENSION CYLINDER 51.4 1 PERSON STEEL PLATFORM
ASSEMBLY 63’ BOOM ASSEMBLY

39.8 EXTENSION CYLINDER 51.5 2 PERSON STEEL PLATFORM
ASSEMBLY 47' BOOM ASSEMBLY

39.9 TOPPING CYLINDER 51.6 2 PERSON STEEL PLATFORM
ASSEMBLY ASSEMBLY

39.10 TOPPING CYLINDER 51.7 SELF LEVELING PLATFORM

INSTALLATION
39.11 BOOM/TOPPING CYLINDER

INSTALLATION 51.8 SELF LEVELING PLATFORM
INSTALLATION
30A 2 STAGE SIDE FOLDING JIB 26/44FT 510 NBE REMOTE RELAY BOX
30A.1 SFJJIB ASSEMBLY 2 STAGE 51.10 RADIO REMOTE CONTROL
INSTALLATION
30A.2 SFJ JIB ASSEMBLY 2 STAGE
51.11 RADIO REMOTE CONTROL
39A.3 SFJ JIB INSTALLATION NSTALLATION
39A.4 SFJ JIB INSTALLATION 51.12 RADIO REMOTE CONTROL

INSTALLATION

51.13 RADIO REMOTE CONTROL
39B.1 SINGLE STAGE JIB ASSEMBLY INSTALLATION

39B 1 STAGE SIDE FOLDING JIB 26FT

40 HYDRAULIC WINCH

40.1 WINCH INSTALLATION
40.2 WINCH ASSEMBLY



oy
| — |

fd

BT2000

51 OPTIONAL EQUIPMENT(Continued)
51.14 RADIO REMOTE HYDRAULIC
PIPING

51.15 ROOFER’S PACKAGE
INSTALLATION

51.16 ROOFER’S PACKAGE
INSTALLATION

51.17 ROOFER’S PACKAGE
INSTALLATION

51.18 TURRET LOCK INSTALLATION

51B.1 WINCH TENSIONER
INSTALLATION

51B.2 UNDERRIDE GUARD
INSTALLATION

51B.3 FRONT BUMPER OUTRIGGER
INSTALLATION

51B.4 FRONT BUMPER OUTRIGGER
INSTALLATION

51B.5 FRONT BUMPER OUTRIGGER
INSTALLATION

51B.6 FRONT BUMPER OUTRIGGER
INSTALLATION

51B.7 FRONT BUMPER OUTRIGGER
HYDRAULICS

51B.8 FRONT BUMPER OUTRIGGER
CYLINDER

51B.9 FRONT BUMPER OUTRIGGER
ASSEMBLY

51B.10 FRONT BUMPER
OUTRIGGER ASSEMBLY

52 RATED CAPACITY INDICATOR

52.1 GREER MG 586 RCI ASSEMBLY
52.2 GREER MG 586 COMPUTER

View thousands of Crane Specifications on FreeCraneSpecs.com

B TEREX pARTS GROUPS

52.3 GREER MG586 REEL
52.4 GREER MG 586 DISPLAY

52A ELECTRONIC ANGLE ALARM
OPTION

52A.1 GREER BA591ANGLE DISPLAY

ALPHA-NUMERIC PARTS LIST

List-1 NUMERICAL LISTING
List-2 ALPHABETICAL LISTING



D View thousands of Crane Specifications on FreeCraneSpecs.com

02 CARRIER FRAME

Truck Chassis

Refer to Truck Chassis manufacturer (Ford, Freightliner, Sterling, etc.) for truck repair/replacement parts.

RECORD VEHICLE/MACHINE INFORMATION BELOW FOR USE WHEN ORDERING PARTS

Truck Chassis
Manufacturer

Model

Comments

Boom Truck
Model No.

Serial No.

Comments

Optional
Equipment

Comments

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

2 TEREX

TRUCK CHASSIS

DATE: Revised 03-2006

MODEL: BT2000 Series

Page 02.1

GROUP

02




View thousands of Crane Specifications on FreeCraneSpecs.com

Sub-Frame Installation
EF  PARTNO. DESCRIPTION QTY REF  PART NO DESCRIPTION QTY

701-00474  Sub-Frame - Weldment, 16 Ft (2047/2057)
701-00718 Sub-Frame - Weldment, 16 Ft (2857)

70

E ‘
*

2 201-00142  Clamp - Tube 1/4 X 1/2.......ococvccrrcrrerren 13 221-90001  Nut, HH Top LOCK 1/4UNC...ocoovssvse 3
14 400-01375 Wire - 16Ga Green.........cccceeevvevieeiieenieennnnns 8

3 223-15213 Bolt 1/4UNC x 3/4” Long .... - N
15 400-01411 Loom - Wire 1/4 I.D....ccceveeeveiiiiiiiee e 35

4 222-10005  Washer - LoCK 1/4 ......ooevevieieeeiiee e ;

5 400-05130 1 16 400-02202 Connector - Terminal Butt .

6 400-09094 17 400-01248 Harness - Electrical ID Lights............c........ 1

7 200-09291 18 400-01389 Wire - 16Ga BIU€E .......coeeeviviiiiiiieeeeeiiiiee.

8 400-02298  RING - Terminal 1/d.......cccoovoorvoorrrorrree 2 19 400-01412  Wire - Loom 3/8 1.D

20 400-01377 Wire - 16Ga Yellow
21 400-01378 Wire - 16Ga BlacK..........coccvvvvveveeeiiciiennnnn, ’
22 400-01374 Wire - 16Ga Brown
23 400-02226 Connector, Terminal Butt............ccccceveeen. 1

9 220-00003 Bolt 1/4UNC x 3/4” Long ....
10 201-00141 Clamp L/4 X 5/16 .ccccueveeireeciie e
11 209-00174 Trim - Seal..uuueeeeeieiiiieeee e
12 222-00006 Washer - Flat 1/4........ccccceeeeiiiiiiieeeeeei,

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

2 TEREX| SUBFRAME INSTALLATION | Moo= sr200setes | 92

Page 02.2




View thousands of Crane Specifications on FreeCraneSpecs.com

\ K
. N
\ -\. ~ \ \\
\'\. \I \\ . i \‘- -
AN\ Re D
A __’&:“i*e-\,-
\~ TEREX | =

Sub Frame/Flatbed Options

PART NUMBER SUBFRAME & FLATBED
OPTION
696-00009 16’ Wood Flatbed, (RM)
696-00010 16’ Steel flatbed, (RM)
696-00014 16’ Steel, Super duty
FBG-1602 16’ Steel/Wood, Super Duty

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TEREX FLATB ED OPTIONS MODEL: BT2000 Series 02

Page 02.3




D View thousands of Crane Specifications on FreeCraneSpecs.com

Shear Plate Installation

REF PART NO. DESCRIPTION QTY
1 709-01251 Plate - Shear........ccccceevviveeciie e 1

2 220-06032 Bolt 5/8UNC X1/2" LONG....ccevvvvenreenieennenn 6

3 222-06010 Washer - Flat 5/8 ........ccccceeeeeviiiiiiieeecees 12
4 221-96005 Nut - LoCk 5/8UNC ......ccvvviiiiieiiiiee e 6

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

2 TEREX

SHEAR PLATE

DATE: Revised 03-2006

MODEL: BT2000 Series

INSTALLATION

Page 02.4

GROUP

02




View thousands of Crane Specifications on FreeCraneSpecs.com

SUBFRAME

Flatbed Installation

EF PART NO DESCRIPTION QTY EF PART NO DESCRIPTION QTY
1 600-38023  Flatbed,-16' Standard Steel (Shown)....... 1 9 220-90001  Bolt, 20 X 1 HCS ...ccviiiiiiiiieceeee e 12
* 200-00596 Install Grp, Super Duty Flatbed 10 22200006 Washer, Flat 1/4 x 1 1/2 .. Ref

(Includes Items 2 Through 21) 11 400-02245 Terminal Ring..........ccccoeee. ....5
9 12 220-00004  Bolt, Hex Head.......ooooovvevvveeeee. ..Ref
2 709-00160  Bolt Weld, Flatbed Tiedown ..................... 10 18 40002226 Terminak-insulator Connector ... ek
" 14 209-00292 Mud Flat........cccceveeeiiiiiiieee, .2
3 222-04001 Washer,beveled-1/2"Bolt....... ... Ref . :
15 210-00002  Terminal RiNG.......cccccvvveriiieennns .4
4 221-94002 Nut, Toplock, 1/2 Gr C..... ... Ref )
16 785-00561 Monuntinhg angle, Mud Flap .... 2
5 223-15203 HHCS 1/2-13 X2, GR.5....cocceeivinnens .2 .
: 17 783-01238 Mounting Bar, flap.... .2
6 400-02202 Terminal, Butt Connector, 16-14 Ga. ........ 16 . ,
. 18 400-01378 Wire, 16 Ga. Black... ....15
7 400-09113 Light, Clearance, Red......... ) .
8 400-09097  Grommet Kit, Truck Light 8 19 400-09096  Light, Back ............... el
' G 20 210-00002 Kit, Flatbed Fastener... Ll
21**  990-50002 Installation Sheet ...........cocccvvvveveeeiiciiennnn. 1

* -Consists of items: (2 through 21)
** - [tem not Shown

BED LENGTH SUB-FRAME STANDARD STEEL FLATBED
14/16 Feet To Be Determined (TBD) TBD
16 Feet 701-00474 600-38023
16 Feet 701-00718 600-38023

BT2000 Sub-frame Assembly Standard Options

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

2 TEREX| FLATBED INSTALLATION |MoPe erzomseres| g2

Page 02.5




g View thousands of Crane Specifications on FreeCraneSpecs.com

B R

/[

SEE DETAIL A

EF PART NO

1 709-01212

709-01204
2 729-02175
3 220-01005

4 222-01001

Boom Rest Assembly

DESCRIPTION QTY
Boom Rest Weldment, BT2057, BT2857 .. 1
Boom Rest Weldment, BT2047
Pad, Wear, 2 x 6 PLYSERT ......ccccceeevnnnne 2
Bolt, Hex Head
5/16-18NC x 1 “Long, GR5........cccceeriernnee. 4
Washer, Flat, 5/16, PLTD........cccccceevvennne 20

REF
5
6

o ~

PART NO
222-11002
22001010

221-01001
709-01318

DETAIL A
DESCRIPTION QTY
Washer, Lock, 5/16 Med., PLTD................ 12
Bolt, Hex Head
5/16-18NC x 1 3/4” Long, GR5 .........ccec.... 8

Nut, Hex Head, 5/16-18 NC .
Support Plate, Boom Rest ...........ccccoeuneeen.

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

BOOM REST ASSEMBLY

DATE: Revised 03-2006 GROUP

02

MODEL: BT2000 Series

Page 02.6




View thousands of Crane Specifications on FreeCraneSpecs.com

10
6@ / 4
10 /
lilf A
2
13 =
124>
5
g -
Mainframe Assembly, Continuious Rotation
REF PART NO DESCRIPTION QTY REF PART NO DESCRIPTION
* 700-00986 Mainframe Sub-Assembly, 2000 series..... Ref 7 705-00041  Swing Group Installation, .............cccceviunenne
1 701-00753  Mainframe Machining, BT 2000 ................ 1 8  500-01708  Center Post Installation.........
’ 9 292-00037 Rotation Gearbox Assembly
2 209-00470 Seal, THM ..o 4Ft 10 500-01794 Hvdraulic Pipina. Mainframe
3 400-02438 Computer Control Installation................... 1 yara ping.
- . . (Continuous Rotation) ...........ccccevvveriviinnens 1
4 710-00275  Turret Installation, Continuous Rotatiion ... 1 .
. 11 550-00392 Main Control Valve Assembly.................... 1
5 706-00022 Platform Installation................ccccciviiennen. 2 . .
6 800-50054  Control Console Assembly 2 12 760-00292  Main Outrigger Assembly
"""""""""""" 13 559-00146 Priority Valve, Auxiliary Outrigger ..............1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

MAINFRAME ASSEMBLY! MODEL: BT2000 Series
CONTINUOUS ROTATION e 027

GROUP

02

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

12

%

REE

*

700-00986

701-00753
209-00470
400-16122
710-00226

A WNBE

[é)]

706-00022

PART NO

.-
@6 [ 9
3 [
Il f-— =
1]
il == 7
I
\ |} i //) /10
'LE.,
A 1 ‘_/6
Rl
. A
15 -
H
/ 13
8
/ .
1
g -
Mainframe Assembly, 370 Deg. Rotation
DESCRIPTION QTY REF PART NO DESCRIPTION QTY
Mainframe Sub-Assembly, 2000 series..... Ref 6 800-50054  Control Console Assembly,.........cccccveeeneee. 1
. - 7 705-00041  Swing Group Installation, BT 3800 ..... el
"S":;T ';rr?r?e Machining, BT 2000 ............ 8 809-00410  Rotation Stop Installation, 370 Deg. ..........1
Lo 9 292-00037  Rotation Gearbox Assembly............... 1
Computer Control Box, (Greer 586) Lo .
Turret & Rotation Bearin 10 500-01793 Hydraulic Piping, Mainframe...... el
Installation. 370 De g 1 11 550-00392 Main Control Valve Assembly ... el
Platform In,stallationgw 12 760-00292  Main Outrigger Assembly................ 1
"""""""""""""""""" 13 559-00146 Priority Valve, Auxiliary QOutrigger ..............1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

MAINFRAME ASSEMBLY,
370 Deg. ROTATION

DATE: Revised 03-2006 GROUP

02

MODEL: BT2000 Series

Page 02.8




View thousands of Crane Specifications on FreeCraneSpecs.com

0
m
il

*

PART NO DESCRIPTION QTY REF PART NO
709-00022 Platform Install Group...........ccccevvvieieennen. 221-02001

DESCRIPTION
Nut, Hex 3/8NC.........coeviiiiin.

1 709-01301 Platform, LH Weldment 220-02011 Bolt, Hex Head, 3/8NC x 2 I:ong ..............
220-02007 Bolt, Hex Head 3/8 NC x 3/4” Long.
2% 709-01300 Platform, RH Weldment
3 22212001 Washer. Lock 3/8 PLTD 209-00444 Handle, grab .........ccccoviiiiiiiiee e
' 220-02008 Bolt, Hex Head 3/8NC x 3 1/2" Long.......... 4
4 222-02005  Washer, flat 3/8 PLTD.......ccovivveeiiieenee. 783-03022 B, SPACE oo 2
REFE PART NO. DESCRIPTIION QTY 2 772-00025 Mainframe Tiedown Bracket ...................... 4
1 701-00753  Mainframe weldment............c.cccocoveveveennn.. 1 3 1242-163 HHCS 1-8NC x 12" GR8 (2000series).......8
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED
DATE: Revised 03-2006 GROUP

TEREX

OPERATOR PLATFORM
INSTALLATION

MODEL: BT2000 Series

Page 02.9

02




View thousands of Crane Specifications on FreeCraneSpecs.com

| \
|- - ?) 3
L -

\
\
\
A
— —mme ]
KN
\\

10
Truck
Frame
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1 701-00753 Pedestal (Main Frame) Weldment............. 1 6 222-09004 Flat Washer Hardened 1"...........ccccoccveenee 16
2 772-00025 Main Frame Tie Down Bracket ................. 4 7 222-0703 Flat Washer, Hard 3/4"..........cccocoiiiiieennns 32
3* 1242-163 HHCS 1-8NC x 12" GR8 (2000 Series)..... 8 8 221-97002 NILN 3/4-10NC GRS ......occvveiieeiiiiiiiieens 16
* 1242-173 HHCS 1-8NC x 10" GR8 (2800 Series)..... 8 9 220-07020 HHCS 3/4-10NC x 2" GR8.......cceecvveeineeenne 16
4 1205-122 Hex Lock Nut 1-8NC GRS8...........ccccecvveeenne 8 10* 701-00474  Subframe Weldment (2000 Series)............ 1
5* 021-50017 C-Channel Stiffener (2000 Series)............ 4 * 701-00756  Subframe Weldment (2800 Series)............ 1

* Varies as Indicated by Model Series
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

GROUP
I TEREX| PEDESTAL INSTALLATION [YoPet Breenseres | 92

Page 02.10




oy
| — |

fd

View thousands of Crane Specifications on FreeCraneSpecs.com

REF PART NO. DESCRIPTION QTY REF
* 500-01638 Centerpost Installation 11

Continuous Rotation..........ccccceeeeiieeiiieenn. 1 12
1 500-01635 Centerpost Assembly ........cccccvvvvvciveeiinnnnn. 1 ii
2 400-17082 Collector Ring Assembly .........ccccocveeieennn. 1 15
3 785-01709  Angle, Collector Ring Stop ........cccccvvvernnnee. 1 16
4 783-03134 Bar, Torque Rod Support.......ccccceevvveeens 2 17
5 809-00036  Yoke, 1/2-20UNF.........cccovvrviiiieniinreennnn. 2 18
6 209-00677  Torque Rod Centerpost...........coceevvveeennns 2 19
7 870-00008 Pin, Clevis,1/2 ......cccooieiieieseeee e 2 20
8 224-02004  Cotter Pin 1/8 X 1 PLTD ...evvvevvieeiiieee e, 4 21
9 223-00302 FHM Screw, 5/16-18UNC x 2 1/4.............. 4 29
10 222-11002 Lockwasher, 5/16 ........c.cccvovviieniiniieennen, 4

Centerpost Installation, Continuous Rotation

PART NO.

221-01001
789-04121
502-30604
222-04001
220-02002
222-12001
221-04002
220-00003
222-10005
220-00003
220-04006
222-14003

DESCRIPTION QTY
Hex Nut, 5/16UNC .......ccceovvireeiiiieiiieees 4
Plate, Torque Rod Retainer.............ccccc..... 2
Hose, Torque Rod Spacer..........ccceeevveennnee 2
Flatwasher, 1/2 ........cccooeveeiiiiiiiiiieeeeccens 2
Hex Head Bolt, 3/8-16UNC x1 1/4............. 4
Lockwasher 3/8........ccccccveeeviiiiiiiiiee s 4
Jam Nutl/2-13 UNC PLT ..o, 1
Hex Head Bolt, 1/4-20UNC x 3/4............... 2
Lockwasher, 1/4........ccocccveeeieiiiiiiinee e 4
Hex Head Bolt, 1/4-20UNC x 3/4LG .......... 2
Hex Head Bolt, 1/2-13UNC x 1/4................ 2
Lockwasher 1/2........cccoceveeeiiiiiiiiieee s 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

CENTERPOST INSTALL-
CONTINUOUS ROTATION

DATE: Revised 03-2006 GROUP

02

MODEL: BT2000 Series

Page 02.11




View thousands of Crane Specifications on FreeCraneSpecs.com

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
23 221-04001  Hex Nut 1/2-20UNF........ccoovveviiirieniicene. 2 28 400-02292  Plug, Male.......cccovviiiiiiiiiiienice e 4
24 502-30626 Hose Assembly, Boom Hoist.......... .2 29 400-15085  Tubing, Heat Shrink..... .

25 502-30630 Hose Assembly, Telescope Supply. .2 30 400-15088  Tie, Nylon Cable ........ccccccccvveevnnnnnn.
26 502-40743 Hose Assembly, Winch Supply .... .2 31 502-11262 Hose assembly, Centerpost drain...
27 400-02293 Plug, Female .........ccccoiiiiiiiiiciiic e 4 32 516-82003  Tee, Swivel NUt Run.........cccccveernnenn. .

33 220-04005 Hex Head Bolt 1/2-13NC x 1 1/2LG........... 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

CENTERPOST INSTALL- MODEL: BT2000 Series CROUP
& TEREX| ~oNTINUOUS ROTATION 02

Page 02.12




View thousands of Crane Specifications on FreeCraneSpecs.com

03

EF

1

OUTRIGGERS

Outtiggers
PART NO DESCRIPTION QTY REF PART NO DESCRIPTION QTY
760-00293  Aux Outrigger Assembly, BT 2047, BT20571 2 760-00276  Main Outrigger Assembly...........ccccceeveennee. 1
760-00440  Aux Outrigger SF Assembly, BT2857 ....... 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

TEREX OUTRIGGERS MODEL: BT2000 Series 03

Page 03.1




View thousands of Crane Specifications on FreeCraneSpecs.com

L7
— 7
O

(o]

. |

T8
1o
__o

VIEW B-B

EF PART NO. DESCRIPTION QTY
760-00440  Subframe / Aux Outrigger Assembly (2857)

1 701-00756 Sub Frame / Auxiliary Outrigger Weldmentl
2 540-20100 Outrigger Cylinder........ccccovcveeevcveesiieeenns 2
3 760-10298  Outrigger Leg Weld...........ccooveeiiiiiiineenne 2
4 870-20234 Pin, Cylinder Base ...........cccccevvvveinieeennnen. 2
5 870-20233 Pin Cylinder Rod
6 200-10011 SNAP RING .oooiiiiieiiie e
7 729-00411  Wear Pad.......cccoccvvvieiiiiiiiiic
8 514-54004  Elbow 90..................

9 513-40014  Straight Connector ...
10 519-40007  Cap 3/8 ..ciiiiiiieee e 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

1 TEREX AUXILIARY OUTRIGGER/SUBFRAME [yopeL: 512000 Series

Assembly - BT2857 03
Page 03.2

GROUP




View thousands of Crane Specifications on FreeCraneSpecs.com

10

8
Auxiliary Outrigger Installation
REFE PART NO. DESCRIPTION QTY
760-00293  Qutrigger Assembly (2047/2057)
1 760-20412 Housing, Auxilliary Outrigger ..................... 1
2 540-20100 Cylinder, Qutrigger..........ccccvveenne..
3 760-10298 Leg, Outrigger Weld.....
4 783-02903 Tie Down, Support Bar ...
5 870-20234 Pin, Cylinder Base...........
6 870-20233
7 200-10011
8 729-00411
9 220-07041
10 221-97002 Washer, Lock 3/4 NC.........cccovveeiiiieeeinen. 8
11 222-07005  Washer, flat................. .8
12 514-54004 Elbow, 90 Deg. ........ .2
13 513-40014  Connector, Straight.........cccooooiiiviieiiiieeene 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

GROUP
AUXILIARY OUTRIGGER ; <o
m TEREX Installation - BT 2047 / BT2057 MODEL: Br2000 Series 03

Page 03.3




View thousands of Crane Specifications on FreeCraneSpecs.com

11

240-20100 ° 14

540-20100

TOP VIEW
Auxiliary Outrigger Cylinder
EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY

540-20100  Auxiliary Outrigger Cylinder...................... 2 10 346-00722 [ Tod g L | SRS 1

(Green) 11 346-00723 Piston.........cccoeee.

(Includes Items 1 Through 15) 12 346-00724 Barrel Assembly... .

13 346-00725 Rod AsSeMDBIY......ccvveiiiiieeiiee e

268-91013  Seal Kit (For P/N 540-20100) .........cceeuee 1 14 346-00726  Internal Head .........ccoceevvieeicieeiiiienciene

(Includes Items 1 Through 9) 15 552-00088  Counterbalance Valve....................

059-0013 Seal Kit for Counterbalance Valve

ALTERNATE CYLINDER MANUFACTURERS

REE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 540-20106  Auxiliary Outrigger Cylinder....................... 2 * 540-20134  Auxiliary Outrigger Cylinder............c......... 2
(Simon) (Goldstar)
* 268-90126  Kit, Seal, (For P/N 540-20106.................... 1 * 268-90170  Kit, Seal, (For P/N 540-20134).........c......... 1
(Includes Items 1 Through 9) (Includes Items 1 Through 9)
540-20133  Auxiliary Outrigger Cylinder............c.......... 2 * 540-20132  Auxiliary Outrigger Cylinder.............c....... 2
(Great Bend) (Goldstar)
* 268-90158  Kit, Seal, (For P/N 540-20133..........cccccue.. 1 * 268-90157  Kit, Seal, (For P/N 540-20132)................... 1
(Includes Items 1 Through 9) (Includes Items 1 Through 9)
SEAL KITS CONTENTS
1 N/A Wear, RiNG ..ocvveiiieeecie e 1 6 N/A Back-Up FiNG ...coeveviieeiiiee e vee e 1
2 N/A PSP Seal........ el 7 N/A Wear ring .......... .1
3 N/A Back-Up Ring . 2 8 N/A Loaded U-Cup... .1
4 N/A O-RiNG ettt 1 9 N/A RO WIPET ..ot sn e 1
5 N/A O-RiNG ..o 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

AUXILIARY OUTRIGGER @& _ReVised 03:906 GROUP
m TEREX CYLINDER MODEL: BT2000 Series | ()3

Page 03.4




View thousands of Crane Specifications on FreeCraneSpecs.com

k‘x\q_ . /
K‘M .
\,\\ i
e
X >
o & |-
Main Outrigger Installation
EF PART NO. DESCRIPTION QTY REF PART NO.

1 701-00482 Pedestal Weldment..........c.cccocveniinieennen. Ref 6 870-50067
760-00006 Install Group, Main Outrigger 7 870-50066
(Includes Items * Through 15) 8 200-30008
9 729-02238
* 760-00276 Outrigger, Main Assembly ............cccccceeee. 2 10 729-02239
2 760-10303 Leg, Outrigger Inner Weldment 11 220-01005
3 540-20139 Cylinder, Main Qutrigger ..........cccccvverruveenn. 12 222-11005
4 760-10302  Leg, Outer Outrigger Weldment ... 13 223-00306
5 760-90031 Bar, LINK .....cooiiiiiiiciec e 14 760-30163

15 515-05003

NOTE - ONLY ONE SIDE SHOWN
Both Sides Identical

DESCRIPTION

Pin, Link QUINQQEr ......ccvveviieeeeiiie e
Pin, Upper and Lower Outrigger ..
RING, SN@P..cci it
Pad Wear.........cccooeiiiiiiic e
Pad Wear
Screw, 5/16UNC X 1" LoNg ......ccovcveeeruneenne
Washer, LOCK.......cccoviiiiiiiiieniceec e
Screw, 5/16UNC x 1" Long ...
Shoe, Outrigger Weldment ..............ccceeee
EIbow, 90 DeJ...cccvvveeeiiireeiiieeesiiie e eiee s

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

MAIN OUTRIGGER
INSTALLATION

DATE: Revised 03-2006 GROUP

03

MODEL: BT2000 Series

Page 03.5




View thousands of Crane Specifications on FreeCraneSpecs.com

12 1112 13, 14
7L__\\__\‘—\—‘¥:ﬁ\
77 27 D XL ZLLZZ 15
\ \ \
\ \
3
o - —— N S R +
A A
TOP VIEW
Main Outrigger Cylinder
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
540-20139 Main Outrigger Cylinder Assembly............ 2 4 O-RiNG..teiiiiiiiieieeeesee e
268-90170  Seal Kit, (For P/N 540-20139 ..........cccu... 1 5 O-Ring.......cco.....
(Seal Kits Contents Items 1-9) 6 Back-Up Ring....
1 Wear RiNG .....cccveviiiniciiiceceece e 1 ! WwearRing.....
8 Loaded U-Cup...
2 PSP Seal........ .1 9 Rod Wiber
3 Back-Up RiNG ...ccoevvieeiiiee e 2 PO o
CYLINDER COMPONENTS
(ITEMS 10-16)
10 812-00015 LOCKNUL.....vvieeiiiee e 1 14 812-00020 Rod ASSEMDBIY...cccovieeiiiiieeiiee e 1
11 812-00010 Piston ...... w1 15 812-00013 Internal Head .... o
12 812-00018  Spacer............... 1 16 812-00014  Steel PlUg......cooveviiiriiriinieiceie e 2

13 812-00019 Barrel Assembly ........ccccveeviiieiiiieeiieees 1

Seal Kit for CB Cartridge 054-00013

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

MAIN OUTRIGGER OHE, Retsed 0320 | Gou
m TEREX CYLlNDER MODEL: BT eries 03

Page 03.6




View thousands of Crane Specifications on FreeCraneSpecs.com

12 SUPERSTRUCTURE

Turret /Rotation Gear Installation

REE PART NO. DESCRIPTION QTY REE PART NO. DESCRIPTION QTY
1 712-00276  Turret, 2000 SEri€S.......ccovvrveriuierriereennenn 1 9 514-02002  Elbow, 90 Deg. 1/4 Tube x 1/8 NPT .......... 2

2 222-06010  Washer, Flat 5/8 Hard ...........ccccccevveeennnen. 55 10* 719-00313  Swing Stop Rod weldment..............ccccueee. 1

3 1205-195 Locknut, HEX 5/8 ......ccvcuvveeviiieeiiee e 55 11* 785-01678  Support Angle, Swing StOp.......cccccveerieeenne 1

4 220-36022 Socket Head CapsCrew...........ccccecveenieenee. 55 12* 220-01006  Capscrew, Hex Head 5/16-18UNC x 1.5...2

5 222-02005  Washer, Flat 3/8"..........cccovvmiiieiniiienieenns 2 13*  222-01001  Washer, Flat 5/16.........ccccccvrieninieieneenn,

6 518-20001  Bulkhead CONNECION........cc.ccveevriiierieeenne 2 14* 222-11002  Washer, Lock, 5/16.........cccccevveriieeininnnnne

7 511-21001  LOCKNUL....ceiiiiiiiiiiieie e 2 15*  221-01001  Nut, Hex 5/16-18 UNC

8 501-03002  Zerk, 1/8 NPT ..ccoiiiiiiiiee e 2 16 502-00180 Hose Assembly, Swing Bearing Lube....... 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TURRET /ROTATION GEAR |2 ™00 [ g
TEREX INSTALLATION R 12

Page 12.1

DATE: Revised 03-2006




View thousands of Crane Specifications on FreeCraneSpecs.com

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION

17* 100-30028 Collar Casting, Swing Stop ...........cccecueennee. 1 25 222-16003  Washer, Lock 5/8".........ccoovvviveiiiiiiiiice
18*  870-00129  Clevis Pin, 5/16” 26 220-36010  Bolt, Socket Head 5/8.....
19*  224-02001  Cotter Pin .......... 27 870-60232  PiN...cocveeiiieieceeeieeene
20*  224-14004 ROl PiN..ciiiiiiiiciiicce e 28 220-32001  Bolt socket Head 3/8-16

21* 806-00245 Swing K/O Link Assembly .........cccceevvneeen. 1 29 011-20013  SPACEN.....etiiiirieeeiiieeeireeeriree et e e
22 716-00040 Rotation Bearing, 2000 Series . 30 209-00802  Trim Edging 5/8 ... .
23 224-26005 RO ENd ..o 31 209-00470 Trim EAQiNg 1/2.....coooiieiiiieeee e,
24 220-06037  Bolt, Hex Head 5/8-11........cccccceevveniueennnn. 32 870-60233  Pin, 2.25 Dia. X 17.88......cccceeivieiiiiiiainens 1

NOTE, * Non-Continuous Rotation ONLY

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

TURRET /ROTATION GEAR MODEL: BT2000 Series CROUP
& TEREX INSTALLATION 12

Page 12.2




ds of Crane Specifications on FreeCraneSpecs.com

370 Deg Rotation Stop Installation

REFE PART NO. DESCRIPTION QTY REE PART NO. DESCRIPTION QTY
1 712-00167  Turret Assembly, 3000 Series................... 1 9 514-02002 Elbow, 90 Deg. 1/4 Tube x 1/8NPT ........... 2
711-00006  (BT3000 Standard Install Group) 10 719-00323  Rod, Swing Stop Weldment............. A
11 785-01678  Angle, Swing Stop Support.............. .1
2 222-09004  Washer, Flat 1 PLTD.......ccoevviiieeniieenee. 24 12 220-01003  Screw, HHC 5/16NC x 1 1/4" Long... .2
3 221-99002  Nut, Top Lock 13 222-01001  Washer, Flat 5/16 PLTD ..........c....... .4
6 518-20001 Connector, Bulkhead 1/8FPT .................... 2 14 222-11002  Washer, Lock 5/16 PLTD........cccccccuveninenen. 2
7 511-21001  NUt, LOCK ...oovviiiiiieicireeeceeeee e 2 15 221-01001  Nut, HEX 5/I6NC......ccooiieeriieeriseerceeenn 2
8 501-03002  Zerk, 1/8NPT ..ccooviiiiiiiiiinrceie e 2 16 502-00180 Hose Assembly, Swing Bearing Lube........ 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

370 Deg ROTATION STOP MODEL: BT2000 Series o
& TEREX INSTALLATION 12

Page 12.3




View thousands of Crane Specifications on FreeCraneSpecs.com

22 SWING SYSTEM

-

Swing Motor Installation

REE PART NO DESCRIPTION QTY REE PART NO DESCRIPTION QTY
210-00047 Kit, Swing Install..........ccccoeeiiiiiiieiiieeens Ref 10 552-10201 Adapter, Motor Control...........cccceeevieeeennen. 1
(Includes Items 2,3, & 17 through 19) 11 513-20027 Connector, Straight ..........cccocciiiiieeniinene 1
12* 552-00101  Cartridge, Counterbalance.............c........... 2
1 292-00037 Gearbox, Rotation Assembly.............c....... 1 13 502-10974 Hose, Brake .........ccooveveeeiieiiiiiiiieece e 1
530-20130 Motor, Swing (W/Valve, Swing Assembly . 1 14 *x Hose, Hydraulic Supply
15 *x Hose, Hydraulic Return
3 22207000 Washer, Fiat 34 PLT Harooeood NOTE: The Following iers Are Removed For Claiy
4 058-00668 Output Pinion Gear... el 15 802-01460  Cover, Pinion Gear .. .1
5* 280-00523 Ring, Eccentric.......... a1 16 802-01432 Cover, Front Plate.........cccccovvveeennnnn. .1
6 514-52003 EIbow, 90 DeQg. ...ccvvveiiiiiieiiie e 1 17 223-15210  Capscrew 5/16NC x 3/4 Self Thread ......... 6
7 220-34007 Bolt, SOC HD, 1/2NC x 1 1/4" Long.......... 2 18 222-11002  Washer, Lock 5/16.........cccevvveeiiiiieeiieenne 6
8 222-04009  Washer, Flat 1/2 Hardened 19 222-01001  Washer, Flat 5/16..........ccccceovvveviiiinicinenn, 6
9 552-10202 Orifice SCreW........ccoveveiiiiiiieciceee

*SEAL KIT 059-00013

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

SWING MOTOR e
& TEREX INSTALLATION ' 22

Page 22.1




View thousands of Crane Specifications on FreeCraneSpecs.com

!
3, Y A — |
] n | I I H ﬁl/ ——_
ZNRNRNERN
y N T—I‘/
\ N o /
] N 3
F
7 ﬁ\\
/ \ //W AN . /
EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
292-00037 Gearbox Assembly, Rotation..................... 1 19 058-00677  Thrust Washer ...........cccoveeeiniiieciiieeee, 1
2 058-00661 RING, GEAT oo 1 20 058-00678 Primary Sun Gear ........ccccoecveveniieeiiiiees 1
) 21 058-00679  Thrust Washer ..........cccccvvveviiiiieienennns 1
3 058-00662 Primary Planet Gear Assembly ... el
22 058-00680  Capscrew, Socket Head,
4 058-00663 Output Planet Gear Assembly.................. 1 .
. (Metric 8mm 1.25 x 35mm G10.9) ............. 8
5 058-00664  O-RiNG...cccoviiiiinriiieieeieseeeese e 2 A
C . ; 23 058-00681 Lock washer, Metric (8mm)..........cc.cccveueenee 16
6 058-00665 Output Pinion Bearing Carrier .. el .
. 24 058-00682 Brake HOUSING ......c.ooiviiiiiiiiieiiiie e 1
7 058-00123 Grease Fitting........ccccovvviiieiieiiiiieeeeeee 1 .
25 058-00683  Spring................ .6
8 058-00047  VeNt PlUg.....ccvveeiiieeeiiee e ciee e 1 .
26 058-00684 Spring Spacer ... .1
9 058-00666  ORB Flush Plug.........cccocovvrviiniciiienicennn. 2
27 058-00685  Brake Plate ....... .1
10 058-00667 Capscrew, Socket Head,
. 28 058-00686  Seal, U-CUP ..cceoveiririieierieie e 1
(Metric 10mm 1.25 x 80mm G12.9)........... 12
11 058-00668 Outnut Pinion Gear 1 29 058-00687 Brake Plate Spacer.........cccccveevvirieiivennnns 1
put Pinion Gear........cccceveeveneinenieenn. 30 058-00688  Friction Disc ............. 3

12 058-00670  S€al..cceieiieiiiieiii et
13 058-00671 Bearing Cone .
14 058-00672 Bearing Cup ...
15 058-00673 Bearing Cone .
16 058-00674 Bearing CUpP ...cceevvveeeviiiee e sie e sieee e

17 058-00675  SPIt RING ..covvevieniirieienieeseeeee e 1
18 058-00676 Split Ring Retainer .........ccccoeveeeiiieeiiieenn. 1

31 058-00689 Brake Disc...... .8
32 058-00690  Brake Hub......... .1
33 058-00691 Retaining RiNG ......cccoovviieiiiiieeiee e 1
34 058-00692  O-RiNG....cciiiirieieirinrenieseese s 1
35 058-00693 i
36 058-00694
37 058-00696 Hydraulic Motor (5.9 CU. in.).....ccooeeiiiieennns 1
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

ROTATION GEARBOX MODEL: BT2000 Series CROP
= TEREX ASSEMBLY 22

Page 22.2




View thousands of Crane Specifications on FreeCraneSpecs.com

REE PART NO. DESCRIPTION QTY. REE PART NO. DESCRIPTION QTY.
38 058-00697 Motor Adapter.........cccceeiireiiiieniienecee, 1 46 058-00703 Elbow fitting, 90 Deg. ......cocovevveiriiiriiiieens 1
39 058-00698 Capscrew, Hex Head (1/2NC x 1 1/4G5) .. 2 47 058-00704 Hose ASsembly ........coovvviiiiiieniiieee 1
40 058-00034 Lock washer (1/2).....ccoccveevieeeiiinesiieeeenns 2 48 NOT USED

41 058-00699  Eccentric RiNG ......cccocveviiiiriiienicniieniceee, 1 49 058-00705  Capscrew, Socket Head,

42 058-00700 Brake Valve Block with CB Cartridges....... 1 (Metric 8mm 1.25 x 25mm G10.9)............. 8
43 NOT USED 50 058-00706  AAPLET ..o 1
44 058-00701  Capscrew, Hex Head (5/16NC x 2 1/2G5) 2 51 058-00707  Swivel Nut 90 Deg. .....cccevvevveviveeiicriciieene 1
45 058-00702  O-RiNG...ooiviiriiieirieiieie e 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

ROTATION GEARBOX MODEL: BT2000 Series CROP
= TEREX ASSEMBLY 22

Page 22.3




View thousands of Crane Specifications on FreeCraneSpecs.com

292-00033

Swing Gearbox

REFE PART NO. DESCRIPTION REE PART NO. DESCRIPTION QTY
1 342-00033 Output shaft......cccceviveeiiecee e 22 342-00050 Ring, retaining.......cccccovevveeiieeeeiee e ciieeeens 3
2 342-00005  Tapered Bearing Cone 23 342-00047  Washer, Thrust.... .1
3 342-00004  Tapered Bearing Cup.. 24 342-00046  Coupling............ .1
4 342-00034 Housing ......ccccecvvveennen. 25 342-00028  Washer, thrust... .2
5 342-00014  Lip Seal...ccccooeviiiiiiiiiiiic e 26 342-00051  Bolt, Hex Head........ccccoocvveeniiieiiieiene 12
6 342-00006  Tapered bearing Cup ........ccceevveeerieeennnnnn. 1 27 342-00036  Seal, Lip ..o 1
7 342-00007  Tapered Bearing Cone vl 28 342-00013 Fitting, Grease ......... .1
8 342-00040 Internal gear ................ el 29 342-00037 Pipe, Magnetic Plug.... .1
9 342-00017 Carrier ............ el 30 342-00009  Washer, flat.............. .1
10 342-00044  ID PIAte.....coieeeiiiiiieiieee e 31 342-00010  Washer, flat.......ccoceiiieiiiiiieiecicceiee 1
11 342-00021  Planet Shaft..........ccccooeviiiiiiiiiciiec e, 32 342-00011  Nut, bearing ........cccevvevirieniiieicce s 1
12 342-00045 Drive Screw.... 33 342-00041  Gear, Ring .
13 342-00020 SPACET .ttt 34 342-00025 (@ 2 1 o ST SRI
14 342-00019 Needle Bearing........cccccecuvvrviiniicninieneesnen. 3 35 342-00053 Pipe PlUg......coiiiiiiiiiiiiiiiiec e
15 342-00018  Thrust Washer.........ccccocvevvinieninicicieee 114 36 342-00048  Brake, HUD.......ccoooiiiiiiiicccce 1
16 342-00030  Washer, LOCK ........ccccviieiiiiiiiiiccnce 20 37 342-00042

17 342-00052  Bolt, Ferry 38 342-00035 .
18 342-00032 Pipe, Plug Magnetic ..........cccceevivieiiieeenne 1 39 342-00043 Ring, Retaining ........ccooovveiiiiieiiie e 1
19 342-00023  Pin, ROIl....cooiiiiiieeece e 3 40 342-00038  CoupliNg......cccovveviiiiiiiiieece e 1
20 342-00049 Brake, Input.... el

21 342-00039 Gear, CIUSLEN ......eeeieiieeiie e 3

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TEREX SWING GEARB OX MODEL: BT2000 Series 22

Page 22.4




View thousands of Crane Specifications on FreeCraneSpecs.com

25 HYDRAULIC SYSTEM

o
2 re
¥ -10,11,18

19

~

Hydraulic Reservoir & Filter Installation

REFE PART NO. DESCRIPTION QTY REE PART NO. DESCRIPTION QTY
1 875-90335  Reservoir, Hydraulic Oil, 70 Gal. ............... 1 9 220-04005  Bolt, Hex Head 1/2NC x 1 1/2" Long ......... 8

2 503-03001  H0S€ 1 1/21.D .ooveieiieieiieieee 10 221-96005  Nut, Hex Head 5/8NC PLTD............... ...8

3 201-00146  Clamp, Hose 1 1/2, T-Bolt..... 11 222-06006  Washer, Flat 5/8 PLTD ... .16
4 504-00706  Coupling Hose, 1 1/4 MPT .... 12 505-03001  Flange, 11/2...................

5 510-90279  Tube, Return Assembly..........ccccocvevvennnnn. 13 260-30004  O-RiNG..ccviiiiiiiieiiiiiee et

6 509-02013  Filter Head........ccoeviveiiiiiiciciieccecn 14 400-15088  Cable, Tie..iocioieierieieiceeec s

7 220-04001  Bolt, Hex Head, 1/2NC x 2" Long.... 15 504-03407  Hose, End, 90 Deg

8 222-14003  Washer, Lock 1/2 PLTD .....cccocvevireenneenene. 16 789-05507 Hydraulic Tank Frame Spacer ................... 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

HYDRAULIC RESERVOIR & [P =05 oo,
& TEREX| FILTER INSTALLATION ' 25

Page 25.1




View thousands of Crane Specifications on FreeCraneSpecs.com

REF PART NO. DESCRIPTION REF PART NO. DESCRIPTION QTY

17* 501-02014 Filter Element .........cccooveeeeiiiiiiiiiieece e 24 201-00181 Clamp, Cable ......cccooveeiiiiieeee e 3
18 220-06032 Bolt, Hex Head 5/8 NC x 2" Long 25 NOT USED

19 223-15210 Screw, 5/16 x 3/4 Self Tapping ... 26 222-01001  Washer, Flat 5/16 PLTD ......ccccceevvveeivenenne 2
20 935-00113 Filter, By-Pass Gauge ..........ccccceveviiveeens 27 221-01001 Nut, Hex, 5/16NC PLTD.........cccocvvveeeeienns 2

21 770-02621 Bracket, Hydraulic Filter Mounting ............ 1 28 NOT USED
22 220-01004 Bolt, 5/16NC x 3/4" Long 29**  505-03003 Flange, 1 1/2....ovivieeeie e
23 222-11002  Washer, Lock 5/16 PLTD REF

*|TEMS NOT SEEN
**ITEM PART OF #12

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

HYDRAULIC RESERVOIR & [P =0 [ oo,
& TEREX| FILTER INSTALLATION ' 25

Page 25.2




View thousands of Crane Specifications on FreeCraneSpecs.com

Aluminum Hydraulic Reservoir Assembly

REF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
30 875-90329 Reducer, 2 1/2NPT X 2NPT....ccccccceeveenneen. 1 33 875-90332  Plug, Socket Head 3/4NPT........ccccocuveinenne 1
31 875-90330 Diffuser, 2NPT X 1 L/ANPT .......ccceeviveeenne 1 34 570-90055 Valve, 2 1/2" Gate.....cceeeveeveeiieeeiieeee 1
32 875-90138 Cap, Breather Assembly ...........ccccveevunnnn. 1 35 570-09005 Nipple, 2 1/2" Closed .........ccccvevvveeivciieennns 1
36 504-00902  Coupling, 1 1/2" HOSE .....ccuvveeriiieeiiiieeee 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

HYDRAULIC RESERVOIR  |PATE Revieed03:20% | group
m T E REX ASSEMBLY MODEL: BT2000 Series 25

Page 25.3




View thousands of Crane Specifications on FreeCraneSpecs.com

0
m
o

© oO~NOOUTA WNPRE |

PART NO.

521-00082
503-06009
502-40718
502-50312
505-06001
505-02001
505-02001
260-50003
260-20003
260-10002
220-04005
220-02002
222-14003
222-12001

HYDRAULIC RESEVOIR

DESCRIPTION QTY
Pump assembly........ccccceeiiiiiniiienieeee 1
Hose Assembly, Suction
Hose Assembly, Main Supply..........ccccc.... 1
Hose Assembly, Winch supply .................. 1
Flange, Split Half 2 1/2............. 2
Flange, Split Half 1"..... 2
Flange, Split Half 3/4” 2
O-Ring, Parker ........cccceevvveeviieeiiiieesiieenn 1
O-Ring, Parker ........ccccooeviieiiiiciniieeiieenn 1

O-Ring, Parker ..........cccccovrenns
Bolt, Hex Head, 1/2NC x 1 1/2.....

Bolt, Hex Head,3/8NC x 1 1/4 .. ...8
Washer Lock 1/2 PLTD .......coocvvvvveeeiiiins 4
Washer, Lock 3/8 PLTD .......cccccvvviiveeennns 8

REF

15
16
17
18
19
20
21
22
23*
24
25
26****
27
28

PART NO.

201-00248
201-00119
220-01010
221-01001
222-01001
222-11002
504-03515
514-55014
502-30532
220-04005
222-14003
209-00804
519-90067
514-59024

DESCRIPTION QTY
Clamp, Hose T-Bolt, 1/2" Dia. ..........ccc.ee.... 2
Clamp, Conduit 2 1/2" Dia. ...cceevvevveeiinnnenne 1
Bolt, Hex Head, 5/16 NC x 1 3/4" Long .....1
Nut, Hex Head 5/16NC ..........cccceveviieeens 1
Washer, Flat, 5/16 PLTD .. .1
Washer, Lock 5/16 PLTD...... .1
Hose, End, Beaded, 90 Deg. .1
EIbow, 90 DeJ...ccccvveeeiiiieeeiiiee e eiiee s 1
Hose Assembly ........coooviiiiiiiiniiiiices 1

Bolt, Hex Head 1/2NC x 1 1/2" Long

Washer, Lock, 1/2 PLTD.. .2
Protector, Hose...........ccvvveeee 1
Flange, Adapter 3/4 12 ORB............cccce... 1
EIbow, 90 DeJ...ccccvveeeiiiireeiiieeesiiie e eiiee s 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

HYDRAULIC PUMP
ASSEMBLY

DATE: Revised 03-2006 GROUP

25

MODEL: BT2000 Series

Page 25.4




D View thousands of Crane Specifications on FreeCraneSpecs.com

1

____‘_-ﬂ | —
R S— | [

| RETU_Rﬁ MANIFOLD o
' ASSEMBLY

«

Aqp'V'AIN VALVE A%%EMBL

&

1 BOOM
EXTEND

TO GREAR
LOAD SENSE
N =

- u
~=
Ry
~

.

(TO TELESCOPE
CYLINDER RETRACT

PORT)
REF PARTNO. DESCRIPTION ory REE  PARTNO. DESCRIPTION QTY
1 502-35002  Hose Assembly, Boom Hoist..........cc..c...... 2 5 513-70030  Connector, #12 OFS X #8 Orb .................. 2
2 502-40720  Hose Assembly, TeleSCcope.............c........ 2 6 516-85004  Swivel Nut, Run Tee #8 OFS..................... 1
3 209-00174  TTiM, PrOIECHVE «.v.vveeeverseeeeeseeeeeessereeeees Ref 7 519-50012  Reducer, #8 X #4 OFS ....ccoooovvvvvinrinnnnnns 1
4 400-15088  Cable Ti ...vvv..ooovrveererreeeosesseeereesseen Ref 8 511-50004  Nut, TUDE #8 OFS......oooooooiniiriiviiiiis 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

HYDRAULIC PIPING - BOOM oot 2% | croue
& TEREX HOIST/EXTEND 25

Page 25.5




View thousands of Crane Specifications on FreeCraneSpecs.com

QTY REF PART NO. DESCRIPTION QTY

513-20023  Connector, Straight 1/4 NPT x 4 OFS........ 1
* 517-30010  Plug, Socket Head, 1/4 NPT ........ccccevueene Ref

EF PART NO. DESCRIPTION

1 502-40719 Hose assembly, Winch Raise/Lower.......... 2 5

2 502-11045  Hose Assembly, Winch Drain/Return........ 1 6

3 514-62002 Elbow, 90 Degree, Swivel Nut, 4 OFS ...... 1

4 400-15088 Tie Cable ...
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

HYDRAULIC PIPING- MODEL: BT2000 Series
) TEREX WINGH 25

Page 25.6




rane Specifications on FreeCraneSpecs.com

CLOCKWISE
SWING PORT

COUNTER-
CLOCKWISE
SWING PORT

70 COUNTER-
CLOCKWISE
SWING PORT

EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1 502-30557  Hose assembly, SWiNg........ccccceervrrineennen. 2 2 502-10974  Hose Assembly, Brake Release ................ 1
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED
DATE: Revised 03-2006 GROUP

2 TEREX

HYDRAULIC PIPING-
SWING

MODEL: BT2000 Series

25

Page 25.7




D View thousands of Crane Specifications on FreeCraneSpecs.com

EF

1

MAIN OUTRIGGER

STREET SIDE

RETRACT
PORT

e
\ it
o

EXTEND S o

PORT

>

TO STREEWSIDE
EXTEND

. TO CURB SIDE

TO'CURB SIDE

RETRACT '/\v

PART NO. DESCRIPTION

-

3

B2 TO STREET SIDE
ES RETRACT

W

502-30534  Hose Assembly Main Outriggers.............. 4

MAIN OUTRIGGER"
CURBSIDE EEaCl

PORT
‘/< EXTEND
\ ¥ o ——FPORT

™
-

1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

HYDRAULIC PIPING-
MAIN OUTRIGGERS

DATE: Revised 03-2006 GROUP

MODEL: BT2000 Series 25

Page 25.8




D View thousands of Crane Specifications on FreeCraneSpecs.com

" N T:
FLATBED REMOVED FOR CLARITY

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

HYDRAULIC PIPING - H MODEL: BT2000 Series GREUSP
AUXILIARY OUTRIGGERS [r 2,

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

MAIN" VALVE ASSE

2t DRAIN TO %o\
RETURN MANIFOLD

SUPPLY TO
MAIN CONTROL -

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
503-94003 K|t’ Aux”iary 0utrigger HOSE oo, 1 7 220-01004 BOlt, Hex Head 5/16-18UNC x 3/4” LonglO
(Includes Items 1 Through 4) 8 222-11002  Washer, Lock 5/16..........c.cccoovriiiiiinninnnne, 14
9 221-01001 Nut, Hex Head 5/16-18 UNC .... .14
1 502-20798 Hose assembly, Auxiliary 10 770-01840 Support Bracket, Hose SS..... W1
Outrigger Valve, SUpply .......c.cccocevevevevennn. 2 11 201-00170  Clamp, Double Hose, 5/8....... .2
2 502-30586 Hose assembly, Auxiliary 12* 774-00046 Trolley Track, HOSE.........ccoceeiviiiiiniiieeien. 2
Outrigger Valve, Return...........c..c.covvuruen. 2 13* 774-00047  Trolley, HOSE......cccooveiieiniiiiieeeeee e 2
3 502-20973  Hose assembly, Vertical Outrigger ........... 2 14*  220-01005  Bolt, Hex Head 5/16-18NC x 1" Long ........ 4
4 502-20974 Hose assembly, Horizontal Outrigger ....... 2 15 400-15088 Cable, Tie 11 15/32......ccovieiiiieiiiiiiieeeeeeees 15
5* 770-01820  Bracket, Support C/S HOSE ........c..ccvvvnenn.. 1 16*  220-00004  Bolt, Hex Head 1/4-20 UNC x 1 1/4" Long.4
6 201-00167 Clamp, Double HOSE .........c.coevevereverenee. 3 17* 221-90001 Nut, Toplock, 1/4-20 UNC........ccccevvvrinenns 4

*ITEM NOT SHOWN

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

HYDRAULIC PIPING MODEL: BT2000 Series GRglg
AUXILIARY OUTRIGGERS s s

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

RELIEF ELECTRICAL FROM

\ / AUX OUTRIGGERS

‘ PRIORITY LOW,
"« TO ADX %
OUTRIGGERS

REE PART NO. DESCRIPTION QTY
1 559-00146 Priority Flow Control Valve..............cccc...... 1
2 220-01011  Bolt, Hex Head5/16-18UNC x 3 1/2. .2
3 222-11002 Washer, Lock 5/16...........ccccuvveeeeenn. .2
4 221-01001  Nut, Hex Head 5/16-18 UNC ..................... 4
5 514-57011  Elbow, 90 Deg. #12 OFS x # 10 ORB........ 1
6 519-70032  Cap, #12 OFS.....cccooiiiiiiiieiieeee s 1
7 513-60008  Connector, #10 OFS x #10 ORB ............... 1
8 502-40727  Hose Assembly, Valve Supply..........c.c.c.... AR
9 513-20019  Connector, #4 OFS x #6 ORB ................... 1
10 502-11000 Hose Assembly, Drain-Priority Valve......... AR
11 513-40014  Connector, #6 OFS x #6 ORB ................... 1

12 519-40007  Cap, #6 OFS
13* 400-15086  Cable Tie.....ccooeiiiieiiiiiieseece e

*ITEM NOT SEEN

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

HYDRA U L I C P I P I N G MODEL: BT2000 Series GRé)lg
PRIORITY VALVE ——

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

REFE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1* 551-10136  Valve, Unloader..........ccoovvvienicniieennecnnn. 1 4A 394-00001  Solenoid Only Service..........cccceevviriiieninens 2

2 514-52003 Elbow, 90 Deg., 4 OFS x4 ORB............... 1 4B 394-00002 Solenoid Coll, Service........ccoceeeviiiiinnnenn. 2
3 513-20017  Connector, 4 OFS x4 ORB.........ccceuvenneee. 3 4C 394-00003  Solenoid Colil, Nut.......... .

5 394-00004 Check Valve, Service

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

UNLOADER VA LVE MODEL: BT2000 Series
& TEREX ASSEMBLY 25

Page 25.12




View thousands of Crane Specifications on FreeCraneSpecs.com

VALVE

12,13,14 a
19 e — WINCH
: 18

Main Valve Assembly-Salami

REFE PART NO DESCRIPTION REE PART NO DESCRIPTION QTY
1 REF Valve, Triple Assembly.......ccccccooeiriiiinnne 11 513-40018  Connector, 6 OFS X8 ORB .........ccceevuenee 4
2 514-52005  Elbow, 4 OFS X4 ORB......cccocovvniiiirieenne 12 517-00014  Union, 120FS ......ccceoinirienieiieneceenieniene 1
3 514-55015  Elbow, 90 Deg. 8 OFS x 8 ORB... 13 552-00016  Valve, Check Spool
4 513-50027  Connector, 8 OFS x 10 ORB.........c.ccc...... 14 514-57010  Elbow, 90 12 OFSx 12 ORB.......cccovvnnene 1
5 514-55011  Elbow, 90 - 8 OFS X 8 ORB .......ccccevvennne 15 514-59024  Elbow, 90 16 OFS x 12 ORB........cc0erveneene 1
6 513-70038 Connector, 12 OFS x 10 ORB.. 16 517-30004 Plug, 12 ORB
7 513-50023  Connector, 8 OFS x 8 ORB.........ccccueenneee. 17 943-00032  Boom Extend/Retract Adjuster................... 1
8 513-70030 Connector,12 OFS x 8 ORB...........ccccuvee. 18 943-00035  SWiINg AdJUSEEN ......eviiiiiieiiieee e
9 519-70032 Cap, #12 OFS 19 516-85004  Tee Connector ..
10 519-40007  Cap #6 OFS .....ccceeoiiiiieiieeceeeeee e 20 519-50012  REAUCET ....oceveiieieiieieieeeeee e

21 511-50004 Nut, Hex Head ............cccooivieiiiiiiiiics

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

MAIN VALVE ASSEMBLY DATE: Revised 03-20'06 GROUP
m T E REx (SA LAM |) MODEL: BT2000 Series 25

Page 25.13




View thousands of Crane Specifications on FreeCraneSpecs.com

Exploded View Main Valve Assembly-Salami

REF PART NO DESCRIPTION QTY REE PART NO DESCRIPTION QTY
* 550-00392 Valve, Main Control Assembly .................. 1 13 943-00025 Tandem Section with

1 943-00037 Inlet SECtion .........ccoeeviiiiiiie e 1 Secondary Relief Valve Port............cccc.... 1
2 943-00036  Assembling 14 943-00024 Parallel Section with

3 943-00035 Relief Valve, SWIiNgG .........ccooevvveniiiniicnnen. 1 Secondary Relief Valve Port............ccc...... 6
4 943-00034  SL Without Lever........cccooveeeiiiieeiiieeee, 7 15 943-00023  Split Flow Mid Inlet Section............cccccueee. 1
5 943-00033 Spool Spring Return..... 16 943-00022
6 943-00032  Main Relief Valve ..........ccccocvviiiiiiinicnnn. 17 943-00021  PlUG...tiiiiiiiieiii e 1
7 943-00031  Venting Valve EHU...........ccccooiiiiniinennnn. 3 18 943-00020 Double Acting Spool .........cccceeviiiiiiiieenns 4
8 943-00030 O-RiNG Kit...oveeiiiieeeiieeeeiee e el 19 943-00019 Double Acting Motor Spool............. el
9 943-00029 Prearrangement Auxiliary Valves.... .12 20 943-00018 Double Acting Motor Spool B Port .. el
10 943-00028 Load Check Valve ..........cccoccueeeunen. 4 21 943-00017 Double Acting Motor Spool A Port.. el
11 943-00027  PlUg...ccccvvrvveririeenenns .2 22 943-00016  O-RING Kit ...ccveviiieiiiieinceieeen )
12 943-00026  Outlet SECtioN.......cccccveviiiiiiiiiceieeee e 1 23 943-00015  PlUQ...iiiiiiiiieiiieieeiieeie e 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

MAIN VALVE ASSEMBLY DATE: Revised 03-20.06 GROUP
m T E REX (SA LAM |) MODEL: BT2000 Series 25

Page 25.14




D View thousands of Crane Specifications on FreeCraneSpecs.com

212019

Main Valve Assembly-Husco

REFE PART NO DESCRIPTION REE PART NO DESCRIPTION QTY
1 550-00392  Valve, Triple Assembly.........cccccoovvrieennen. 11 513-40018  Connector, 6 OFS X8 ORB .........ccceevuenee 4
2 514-52005  Elbow, 4 OFS X4 ORB......cccocovvniiiirieenne 12 517-00014  Union, 120FS ......ccceoinirienieiieneceenieniene 1
3 514-55015  Elbow, 90 Deg. 8 OFS x 8 ORB... 13 552-00016  Valve, Check Spool
4 513-50027  Connector, 8 OFS x 10 ORB.........ccccceeue. 14 514-57010  Elbow, 90 12 OFSx 12 ORB.......cccovvnnene 1
5 514-55011  Elbow, 90 - 8 OFS X 8 ORB .......ccccevvennne 1 15 514-59024  Elbow, 90 16 OFS x 12 ORB........cc0erveneene 1
6 513-70038 Connector, 12 OFS x 10 ORB.... 16 517-30004 Plug, 12 ORB
7 513-50023  Connector, 8 OFS x 8 ORB.........ccccueenneee. 6 17 943-00032  Boom Extend/Retract Adjuster................... 1
8 513-70030  Connector,12 OFS X 8 ORB..........cccccevuue 1 18 943-00035  SWiINg AdJUSEEN ......eviiiiiieiiieee e
9 519-70032 Cap, #12 OFS 19 516-85004  Tee Connector ..
10 519-40007  Cap #6 OFS .....ccceeoiiiiieiieeceeeeee e 20 519-50012  REAUCET ....oceveiieieiieieieeeeee e

21 511-50004 Nut, Hex Head ............cccooivieiiiiiiiiics

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

MAIN VA LVE ASSEMB LY MODEL: BT2000 Series ROV
= TEREX HUSCO) o

Page 25.15




D View thousands of Crane Specifications on FreeCraneSpecs.com

PART NO.

550-00393
514-52003
514-57010

Winch Valve Assembly-Husco

DESCRIPTION QTY REF PART NO.
Valve Assembly, Winch 57 Gal. ................ 1 4* 514-52005
Connector, 90 Deg. Elbow ..........ccccoeueeeen. 2
Connector, 90 Deg. Elbow 5 541-59021
#120FS X #120RB ......ocviiiiieiiieieneeee 1 6 513-70025

DESCRIPTION
Connector, 90 Deg. Elbow

#A0FS X #60RB .......c.oooiiiiis

Connector, 90 Deg. Elbow

Connector, Straight..........cc.cccocvene.

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

WINCH VALVE

TEREX|  AssemBLY-HUSCO

DATE: Revised 03-2006

MODEL: BT2000 Series

Page 25.16

GROUP

25




D View thousands of Crane Specifications on FreeCraneSpecs.com

Winch Valve Assembly-Salami

EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1 550-00393  Valve Assembly, Winch, 57 Gal. ............... 1 4 514-52005 Elbow, 90 Deg. #4-6 .......ccocoeveeiiiiiiiiieenns 1
2 514-52003  Elbow, 90 Deg. #4 ...ccveviuviriieiieiieeniee e 1 5 514-59021  Elbow, 90 Deg. #16.......ccceveerveeiienieainens 1
3 514-57010  Elbow, 90 Deg. #12.....cccccvvvverivenreeieeenne. 1 6 513-70026  Connector, Straight, #12..........cccccevevvrinene 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

WINCH VA LVE MODEL: BT2000 Series
= TEREX|  AssemBLy-saLAMI 29




View thousands of Crane Specifications on FreeCraneSpecs.com

ANTI-VOID
VALVE

\\.\\\‘h\\x\a
A
T

AR

verutts

AN

AT
RN

Winch Valve (Salami)

REF PART NO. DESCRIPTION QTY EF

1 940-00000 INlet SECHON ...covvireieiecc e 1
2 940-00001 SPOO0I SECHON .....eeeiiiiieeiie e 1
3 940-00002 Outlet SECHioN.......c.ccuvveriiiieeiie e 1

269-00094  Seal Kit, Control Valve ﬂ)

(Includes Items 4 Through 8) 12

. . 13

4 N/A O-RiNg, SECON .....cccviiiiiiiiiiieiiiiiiceee e 1 14

5 N/A O-Ring, SPOO0L......ccoiiiiiiiiie it 1 15

6 N/A Wiper, Spool 16

7 N/A O-Ring, Plug 17

8 N/A O-Ring, Gauge Port..........cccovvveiiiiieniinenn. 1 18

9 940-00003 Cartridge, Relief Valve .........ccccceeeveeeennnnn. 1 19

20

21

22

23

PART. NO.

269-00095

N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
940-00004

N/A
N/A
N/A
N/A

-
4

A

2
e

- U

e

e

%

s,

DESCRIPTION

Seal Kit, Relief valve.........ccccoooveviiiennnn. 1
(Includes Items 10 Through 18)

O-Ring, Adjusting Cap & NUt...........ccueeen. 2
O-Ring, Pilot Section
Spring, Pilot.................
Back-up Ring, Pilot .....
O-Ring, Pilot................
O-Ring, HOUSING ..ccovvvieiiiiiiic e
Spring, Piston.......ccccocvveviieeicee e
O-Ring, Main Poppet
Back-Up ring, Main Poppet............ccceeennee 1
Cartridge, Anti-VOoid.........ccccoccvveeiiiieeiiinens 1
(Includes Items 20 Through 23)

Ring, Back-Up
O-1fiNG e

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

WINCH VALVE
(SALAMI)

TEREX

DATE: Revised 03-2006 GROUP

25

MODEL: BT2000 Series

Page 25.18




D View thousands of Crane Specifications on FreeCraneSpecs.com

24 PUMP DRIVE CASE

Hydraulic Pump
NOTE: Pump and Mounting Configuration vary with Truck Chassis Manufacturer

EF PART NO. DESCRIPTION QTY
1 521-00082 Hydraulic Pump Assembly ...........c.cccocee. 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

TRIPLE VANE MODEL: BT2000 Series ROV
& TEREX HYDRAULIC PUMP 24

Page 24.1




28 OPERATOR CONTROLS

3,4,5,6
oo PR

View thousands of Crane Specifications on FreeCraneSpecs.com

3,4,5,6

[ — ]

3,4,5,6 D o
; 4 | g
/
/ |/ > 4
® - -
e
7
7
- I ﬂ
| —
I
4,5,6,7 | J/
Control Console Installation
REFE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1 Pedestal Weldment ............cccoccvvvveeeieeinnn, Ref 4 222-02005 Washer, Flat, 3/8 PLTD ......cccccceeeevviiinene. 24
2* 800-50054  Console Assembly........ccccoveeviiieeniieennnne. 1 5 222-12001  Washer, Lock 3/8 PLTD.......cccevvivveeiineenne 12
3 220-02002 Bolt, Hex Head 3/8 UNC x 1 1/4" Long ..... 8 6 221-02001 Nut, Hex Head 3/8 UNC, PLTD ................. 12
7 220-02004 Bolt, Hex Head, 3/8 UNC x 1" Long PLTD.4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

CONTROL CONSOLE

INSTALLATION

DATE: Revised 03-2006 GROUP

28

MODEL: BT2000 Series

Page 28.1




D View thousands of Crane Specifications on FreeCraneSpecs.com

EF PART NO.

500-01394
550-00401
OR 550-00314
3 519-90051
4 500-01397
5 500-01398
6 502-10973
7
8
9

N -

502-10999
502-50313
502-50314
10 510-20371
11 510-20372

12 510-20370
13 510-70773
14 510-20373

Control Console Assembly

DESCRIPTION QTY
Valve Assembly, winch...........cccocovvieennnen. 1
Valve Assembly, Main (Salami)................. 1

Valve Assembly, Main (Husco) ...
Manifold Return..............

Valve Assembly, Unload el
Gauge Assembly, Press........cccccoceeeinneen. 1
Hose Assembly, Shuttle Valve................... 1

Hose Assembly, Unload Valve Return ...... 1
Hose Assembly, Valve Return
Hose Assembly, Valve Return
Tube Assembly, Unload Valve Supply ...... 1
Tube Assembly, Telescope Unload........... 1
Tube assembly, telescope Vent
Tube Assembly, Shuttle Supply
Tube Assembly, Power Beyond................. 1
Tube Assembly, Winch Unload ................. 1

REF

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

PART NO.

400-05334
400-04125
400-04123
804-00806
804-00805
804-00807
804-00829
804-00811
804-00812
804-00809
804-00810
808-00048
808-00049
809-00385
222-40007
709-01119

DESCRIPTION QTY
Horn, ATB, ECA.....ooeee e 1
Switch, Momentary .........ccccoccveeiiieeenineenns 4
Switch, Start/Stop .......... .2
Control Handle, Swing.......... .1
Control Handle, Boom Hoist . .1
Control Handle, Telescope .........cccccevueeenne 1
Control Handle, Winch.........cccccoovcieeiinnenn. 1
Control Handle, C.S. OR... .1
Control Handle, S.S. O/R............ LA

Control Handle, C.S. Aux. O/R ...
Control Handle, S.S. Aux. O/R............c......
Knob, Control, (Black).........cccccovviviiiiennnnes
Knob, Control, Winch, (Black).. .
Rod, 2 Speed WIiNCh........ccccvvevviiiiiiieenns
Retainer, ROd........ccccooviiieiiiiieeiie e
Block, BEaring........cccceevvirvienieeiicnieeieens

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

CONTROL CONSOLE
ASSEMBLY

DATE: Revised 03-2006 GROUP

28

MODEL: BT2000 Series

Page 28.2




D View thousands of Crane Specifications on FreeCraneSpecs.com

62.62.64.65 M —— 4
e 585060 s
a2.63188 '

-

Control Console

REE PART NO. DESCRIPTION QTY REE PART NO. DESCRIPTION QTY
31 783-02785 Bar, Valve Spacer .......c.ccccocvveviiieeiiienens 2 48**  802-01390 Cover, Console Front..........ccccevviceeeninnenne 2
32 806-00243 Control Link Assembly, Winch................... 1 49 802-01489  Cover, Console End, C.S........cccccevieeennnnn. 1
33*  806-00235  Control Link Assembly, Swing.. 1 50 802-01490  Cover, Console End, S.S...... .1
34 806-00236  Control Link Assembly, Boom..... 1 51** 209-00791  Hole, Plug, 1/2 Dia Push-In... .2
35 806-00237 Control Link Assembly, Telescope............ 1 52 222-00006 Flat washer, 1/4 PLTD ................ .18
36 806-00238  Control link assembly, C.S. O/R................ 1 53 221-90001  Nut, Hex LK, 1/4-20UNC PLTD ................. 18
37 806-00239  Control Assembly. S.S. O/R........c.cccuvenee. 1 54 220-00007  Bolt, Hex Head, 1/4-20UNC x 2PL............. 18

38 806-00240  Control Link Assembly, C.S. STB
39 806-00241  Control Link Assembly, S.S. STB....

el 55 400-15086  Cable Tie, Nylon ..........ccoccveeviinnne .5
e 56 209-00444  Handle, C/H #2399D........cccccevveennne. .2
.9 57 220-02004  Bolt, Hex Head3/8UNC x 1 GR5 PL .

40 870-00129  Pin, Clevis 5/16 Dia. ...........coc...... . .4
41 870-00044  Pin, Clevis 3/16 Dia. .......ccceevveevereiienieanens 7 58 222-12001  Washer, Lock, 3/8 PLTD........ccccoevvevinnene 10
42 224-02001  Pin, Cotter 1/8 X 3/4......c.ccvvvvveiiriiecreenne 59 221-02001  Nut, 3/8-16UNC PLTD .....cecovvieeiiieeiiiene 6
43 224-01001  Pin, Cotter 3/32 X 1/2.....cccovvvrcviecnennns 60 220-02005  Bolt Hex Head 3/8-16UN x 2 1/2 GRS ....... 4
44 400-25153 Harness Assembly, Crane Console 61 220-02011 Bolt Hex Head, 3/8-16UNC x 2 GR5.......... 2
45 400-25137  Harness Assembly, Control, Aux. O/R ...... 1 62 220-04048  Bolt, Hex Head, 1/2-13UN x 2 GR5S............ 4
46 400-24062 Sub-Assembly, O/R Alarm Switches......... 1 63 222-14001  Washer, Lock 1/2 PLTD......ccccevviiveeiineenne 4
47 801-00104  Console, Sub-Assembly..........ccccevevennnen. 1 64 222-04001  Washer, Flat 1/2 PLTD .....ccoicviiiiiieeiieeenne 2

*ITEM PARTIALLY SEEN
*REMOVED FOR CLARITY
**REPLACES FRONT OUTRIGGER SWITCH

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

CONTROL CONSOLE MODEL: BT2000 Series GRé)lg
ASSEMBLY —

TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

51 76 83,84

”\ L (TR

45
b

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
65 221-04001 Nut, Hex, 1/2-13UNC PLTD ......cccccecveeennne 4 77 650-00654 Placard, Control, 2 Speed Winch............... 2
66 221-06002  Nut, Jam, 5/8-11 UNC PLTD.........cccueeneeen. 16 78 NOT USED

67 223-00102  FHMS, #8-32 X 3/4" LONG.....cccvvervirreeanee. 6 79 220-01004  Bolt, Hex Head, 5/16-18NC x 3/4 PLTD ....22
68 221--0008 Nut, Hex, #8-32 Nylock ...... ..6 80 222-01001  Washer, Flat, 5/16 PLTD .....c..cccceevveenieennen. 30
69 263-00044  Gasket, Level Mounting...... .2 81 222-11002  Washer, Lock, 5/16 PLTD..... .22
70 209-00831  Level Base, Circular Level.. .2 82 221-01001  Nut, 5/16-18NC PLTD........ 6
71 209-00832 Level Indicator, Circular.............ccceevcuveeenne 2 83 400-04122 Switch, DPDT Moment.... .4
72 NOT USED 84 400-04036  Switch, Guard ................ 4
73 NOT USED 85 514-65004  Elbow, SN #8 OFS... 1
74 223-01101  RH MS Slot, #10-32 X 3/4 PL ...cccevvvenne. 2 86 519-50010 Cap, #8 OFS............ 1
75 221-90003  Nut Hex Nylon LK #10-32 PLTD 2 87 519-20004  Cap, #40FS......cccciiiiiiiiieiieene 2
76 651-00269 Placard, Control...........cccoceveeiiiiniiniicnnen. 2 88 400-02437  Wire Assembly, Outrigger Alarm................ 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED
DATE: Revised 03-2006 GROUP

CO NTROI— CONSOI—E MODEL: BT2000 Series

ASSEMBLY — 28

TEREX




sands of Crane Specifications on FreeCraneSpecs.com

12

13

|='?-’I-"J \
1 TELCTION A-A

&
1
=
Leb 7
R

N

g1

A
Throttle Assembly

REFE PART NO. DESCRIPTION QTY REF PART NO.
1 809-00407  Throttle Weldment...........cocvvvvenieeneeinen. 1 8 870-00002
2 809-00389 Throttle Shaft, Casting............cccceevveeernnnen. 9 224-01001
3 709-01612 Bearing, Block Acceleration Pedal .. 10 100-30029
4 806-00198  Control Pedal, Main Link ............cccceennen. 11 08074200
5 220-00007 Bolt, Hex Head1/4 NC x 2" Long............... 12 224-12001
6 222-00006  Washer, Flat, 1/4 PLTD 13 870-00132
7 221-90001 Nut, Hex Head, 1/4 NC Toplock................ 4

DESCRIPTION QTY
Pin, Clevis, L/4 X 3/4 .....ccocoveiiiiiiiiiiens 2
Pin, Cotter, 3/32 x 1/2" LONg.......ccccevuveennee 2

Throttle Pedal, Casting
NYION SPACET ...coveivieeeiiiieeiie e

Pin, Roll, 1/8 X 1 1/8" LONG ...ceevivveeiiiieannns 1
Pin, 3/8 X 4 LONG ....evveiiiiieeiiieeeiiee e 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

THROTTLE ASSEMBLY

DATE: Revised 03-2006 GROUP

MODEL: BT2000 Series 28

Page 28.5




View thousands of Crane Specifications on FreeCraneSpecs.com

3,7
4
3
SECTION C—O
ROTATED 180° Actuator Bar
Custamer Supplied
3 SECTION B-—-D
) 6,79
UBTEMER SuPRLED
TOF VIEW OF TRUCK
| 3
! 8
e— | 8
1
| | ENGINE COMPARTMENT 11
|
: I | :
1
SR
. A
: : " l ANV
| _
| 4 RPATATRTA .
1
6,7,12,13 . sy

718 HUT & WASHER

#10 WUT
Throttle Installation
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
600-40347  Throttle Sub-assembly .........cccccoovireiennen. 2 8 201-00143  Cable, Clamp.....ccccvoveiiiiniiiiiceee e 2
809-00390 Clevis Assembly 9 220-00004 Bolt, Hex Head 1/4 NC x 1 1/4" Long ........ 1
600-40329 Cable, Throttle.........cccovviieiiiiieieceen 10 202-10062 Spring, Throttle Pedal Return ....................

~NOoO O WN B

201-00141  Tube, clamp L4......cccoeviiiriiiiiiiieeec e, 11 209-00046  SWIVEl STOP ..c.vviiiieiiieeiieieceee e
220-00003 Bolt, Hex head 1/4NC x 3/4" Long .. 12 220-00007 Bolt, Hex Head 1/4NC x 2" Long ....
222-00006  Washer, Flat, 1/4 PLTD.......ccccccveevieeennnnn. 10 13 036-10040  Spacer Tube, 1/2 Dia. Long.........cccveernnnee.
221-90001 Nut, Hex, 1/4 NC Top LOCK ......ceeveriivernnns 9

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

I TEREX | THROTTLE INSTALLATION |"o°et srzeoseres | 98

Page 28.6




View thousands of Crane Specifications on FreeCraneSpecs.com

29 TOOLS, PAINT, LUBRICANTS

Pressure Gauge

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
706A8760 TOOI Kite.iiiveeiee e Opt 9 1226-62 Punch, Long Taper (1/4 X 12" ........cccccuee... 1
(Includes Items 1 Through 19) 10 1226-32 Hammer, Ball Peen (32 Oz.).....c.cccocuveunenes 1
11 1226-63 TOOI BOX.euvieiieeiiieeiiieiie e 1
1 1226-54 Wrench, Adjustable, Hydraulic Fitting ....... 1 12 12019-556 Disconnect, Female ...........cccceevviveviveenns 1
2 1226-55 Wrench Set, Combination (17 Pc)............. 1 13 1226-11 Wrench, Wheel ..........cccccoovvvieiiiciiiiin.
3 1226-56 Socket Set, 3/4” Drive (12 Pc) el 14 32179 Handle, Wrench ... .
4 1226-57 Flex Handle, 3/4” Drive, 18" Long ............. 1 15 A29372 Kit, HOSE .vvveeciie e
5 1226-58 Extension Bar, 3/4” Drive, 16” Long .......... 1 16 204260 Gauge, Pressure (0-6000 Psi) .........cccuee... Opt
6 1226-59 Socket, 3/4” 12 PoiNt.......coevveeennnenn. 17 706-8758 Tool, Brake Adjust .
7 1226-60 Universal Joint, 3/4” Drive 18 12019-557 Disconnect, Male . .
8 1226-61 Spanner< Adjustable Hook (2"-4 3/4") ...... 1 19 12019-558  Cap, DUSL.....cccueiiiiiiieiiicie e

Paints
EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION
1 218536 Paint, Terex White..........cccocooeiiiiiiiieeenns AR 3 218535 Paint, Terex Grey.....cococeevieeeeiiiineenieeeens
2 218538 Aerosol Paint, Terex White...............c....... AR 4 218539 Aerosol Paint, Terex Grey. "
5 216537 PHMET oo

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

TEREX TOOLS MODEL: BT2000 Series 29

Page 29.1




View thousands of Crane Specifications on FreeCraneSpecs.com

QP

O-Ring Adapters

O-RING SAE SIZE (-) FOR O-RING SAE SIZE (-) FOR
PART NO. 16ths Inch TUBE OD PART NO. 16ths Inch TUBE OD
1218-282, 460 0080 -4 1/4 1218-292, 460 0888 -14 7/8
1218-283 -5 5/16 1218-287, 460 0163 -16 1
1218-284, 460 0885 -6 3/8 1218-288, 460 0133 -20 1-1/4
1218-285, 460 0886 -8 1/2 1218-289, 460 0889 -24 1-1/2
1218-286, 460 0079 -10 5/8 1218-293, 460 0890 -32 2
1218-290, 460 0887 -12 3/4

Split Flange Clamps

TUBE OD PART NO. DESCRIPTION TUBE OD PART NO. DESCRIPTION

3/4” 12019-279 Split Flange Clamp ........cccccocveeenee 1-1/2” 1219-390 Split Flange Clamp.........cccocveeeninen.
1218-26 (@ 2 = o S 1218-72 (@ 2 13 o R
1200-61 Capscrew, 3/8C x 1-1/4 .. 1200-100 Capscrew, 1/2C x 1-1/2..
1210-20 Lock Washer........cccoevveeiieeneciinene 1210-26 Lock Washer .........ccccevvevniiniiennen.

1" 1219-665 Split Flange Clamp ........cccccveveveenne 2" 1219-885 Split Flange Clamp.......cccccoevveevnneee. 2
1218-103 O-RiNG -veeiieeieiieece e 1218-126 O-RiNG...ooiiiiiiiiireiee !
1200-61 Capscrew, 3/8C x 1-1/4 .. 1200-100 Capscrew, 1/2C x 1-1/2.. nd
1210-20 Lock washer ........ccocoeviiiiiiiiiieee 1210-26 Lock Washer ........ccccoeceeiiiiieeniinene 4

1-1/4” 1219-392 Split Flange Clamp .........ccccocveeennee 2 3" 1219-393 Split Flange Clamp........ccccocveeeninen. 2
1218-63 O-Ring 1 1218-61 O-Ring el
1200-307 Capscrew, 7/16C x 1-1/2 ................ 4 1200-146 Capscrew, 5/8C X 1-3/4.......cccccou.e.. 4
1210-23 Lock Washer........cccocevveiieenecninene 4 1210-32 Lock Washer .........ccccevvveniiniieninns 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

SPLIT FLANGE MODEL: BT2000 Series GRSUP
CLAMPS 9

TEREX

Page 29.2




View thousands of Crane Specifications on FreeCraneSpecs.com

Clamps
14" 5/16" 3/8” 12" 5/8" 3/4” 718" 1" 114 11/2”
CLAMP SET 1240-172 1240-163 1240-160 1240-168 1240-146 1240-132
COVER PLATE 1240-174 1240-162 1240-162 1240-170 1240-148 1240-148
NUT 1240-173 1240-161 1240-161 1240-169 1240-157 1240-156*
CAPSCREW 1200-3 1200-5 1200-5 1200-7 1200-13 1200-13
1/4C x1 1/4Cx1 1/4 1/4Cx1 1/4 1/4Cx1 1/2 1/4Cx2 1/4 1/4Cx2 1/4
WHERE USED Hyd Brakes Air Brakes Air Brakes Outriggers Upper & Upper
Lower Hyd. Hydraulics

Dual Clamps

1/4” 5/16” 3/8” 1/2” 5/8” 3/4" 718" 1" 11/4” 11/2"
CLAMP SET 1240-172 1240-163 1240-160 1240-168 1240-146 1240-132
COVER PLATE 1240-174 1240-162 1240-162 1240-170 1240-148 1240-148
NUT 1240-173 1240-161 1240-161 1240-169 1240-157 1240-156*
CAPSCREW 1200-3 1200-5 1200-5 1200-7 1200-13 1200-13
1/4C x1 1/4Cx1 1/4 1/4Cx1 1/4 1/4Cx1 1/2 1/4Cx2 1/4 1/4Cx2 1/4
WHERE USED Hyd Brakes Air Brakes Air Brakes Outriggers Upper & Upper
Lower Hyd. Hydraulics

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

TEREX CLA M PS MODEL: BT2000 Series 29

Page 29.3




D View thousands of Crane Specifications on FreeCraneSpecs.com

30 DECALS & PLACARDS

A-Frame Outrigger Decals

EF PART NO. DESCRIPTION QTY
1 651-00186 Decal, DANGER Outrigger..........cccocuveuen. 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

A-FRAME OUTRIGGER MODEL: BT2000 Series o

2 TEREX

DECALS - BT 2000 Page 30.1 30




D View thousands of Crane Specifications on FreeCraneSpecs.com

N e,

“ "‘\‘—

EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 565-00003  JIB Decal Kit.........ccooviiiiiiiii 1 5 651-00366  Decal, RH Boom Angle Indicator ............... 1
1 651-00196  Decal, Lanyard Anchor POINt............cc...... 2 6 65100367 Decal, LH Boom Angle INdicaIor.............. !
7 651-00371  Decal, Crush Hazard...........cccceovvvenninnnnne.
2 651-00203 Decal, DANGER-Remove SFJ.................. 2 .
. 8 652-00131 Decal, SFJ Installation
3 651-00327 Decal, Offset JIB Warning ...........cccccceeeennee 2 .
4 651-00332 Decal, DANGER, Falling JIB 2 9 652-00132 Decal, 2 Stage SFG Operation .................. 2
’ T I T 10 653-00394  Decal, TEREX LOGO .....cccceeovvrriivenrinnnnnn 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TEREX JIB DECALS - BT 3000 MODEL: BT2000 Series 30

Page 30.2




rane Specifications on FreeCraneSpecs.com

OPERATING [NSTRUCTIONS
A, DT Ahoincin dic

=t
[T

STAND ELEAR

Pedestal Decals

EF PART NO. DESCRIPTION QTY 6 12400-303
1 652-00111  Decal, Operating Instructions.... .2 ; g:igg;gg
2 652-00525  Decal, Master Lube Chart ........ .2

- 9 653-00229
3 652-00114 Decal, Crane hand Signals..............ccceee... 2 10 651-00269
4 651-00253  Decal, WARNING Replacement................ 2
5 651-00270  Decal, DANGER 2-BLOCKING................. 2

ADANGER

Decal, Crane VIN..................
Quality Control Certification
Decal, Personnel Attachment
Decal, Stability Certification
Decal, Switch Control............cccccvvvveeeieiinns 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

CONSOLE & PEDESTAL
= TEREX DECALS - BT 2000

DATE: Revised 03-2006 GROUP

MODEL: BT2000 Series 30

Page 30.3




View thousands of Crane Specifications on FreeCraneSpecs.com

SIGNAL HORM  3-BPEED
PUSH FOR NCH
WA ot

RCAR STAMLITTR FRONT CUTRIOOERS PLATFOAM

enour LR o £ St LA Ot LEVELING
LT

D o e, i REWGTE —
CONTROL

REF PART NO. DESCRIPTION QTY
10 650-00329  Decal, Swing-horz. Knob ..........cccccceeveenee. 2
11 650-00411  Decal, Telescope-Horz Knob..................... 2
12 650-00330 Decal, Boom-Horz Knob .............cccoceveeees 2
13 650-00431  Decal, Front CS Outrigger Horz Knob ....... 2
14 650-00432  Decal, Front SS Outrigger Horz Knob........ 2
15 650-00433 Decal, Rear CS Outrigger Horz Knob........ 2
16 650-00434  Decal, Rear SS Outrigger Horz Knob......... 2
17 650-00654  Decal, 2Speed Winch Control Knob .......... 2
18 651-00270 Decal, DANGER, 2 Blocking...........cccccuc.... 2
19 653-00332 Decal, MADE IN USA .......ccccooiiiiiniiiiens 1
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED
DATE: Revised 03-2006 GROUP

2 TEREX

CONSOLE & TURRET
DECALS - BT 2000

MODEL: BT2000 Series

Page 30.4

30




View thousands of Crane Specifications on FreeCraneSpecs.com

‘"‘___
o TEREX ™

@ TEREX ™

Flatbed/Platform Decals

EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 656-00006 Decal Kit, Flatbed/Platform........................ 1 3 651-00185 Decal, DANGER Ride..........cccoovvveveeeniinns 2
1 12400-1003 Decal, Fire Extinguisher .............c.cccoco...... 1 4 651-00187  Decal, Electrocution Hazard .................... 2
2 651-00184 Decal, Electrocution Hazard 6 5 651-00195 Decal, DANGER Drive Line
T T e e 6 652-00073 Decal, HYDRAULIC OIL ONLY ......ccccc..... 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

FLATB ED/P I—ATFORM MODEL: BT2000 Series
m TEREX DECALS = BT 2000 page 305 30




a View thousands of Crane Specifications on FreeCraneSpecs.com

33 ELECTRICAL SYSTEM

Optional Out & Down Auxiliary

Optional Front Bumper Outriggers

Outriggers
Electrical Harnesses

REF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
1 400-02445 Harness, Main Electrical............cccccooeeeene 1 5 400-02435 Harness, Front Bumper Outrigger
2 400-25155 Harness, Console Electrical ...................... 1 Electrical (Optional)..........ccccveeiiiiieniieenns 1
3 400-25163 Harness, Tail Lights Electrical................... 1 44 400-25153 Harness Assembly, Crane Console............ 1
4 400-25084 Harness, Auxiliary Outriggers, 45 400-25137 Harness Assembly, Control, Aux. O/R....... 1

(BT3470 H-frame Aux. O/R Only) ............. 1

400-25137 Harness Assembly Outriggers,
(BT3000 A-frame Aux. O/R Only).............. 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

ELECTRICAL HARNESS- | GROUP
MODEL: BT Series

Page 33.1

DATE: Revised 03-2006




View thousands of Crane Specifications on FreeCraneSpecs.com

39 HYDRAULIC TELESCOPING BOOMS

Boom Assembly - 57’ Base

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 721-00237 Boom Assembly, 57".........ccccoeiiiiiniiinens Ref 15 870-70063 Pin, 2 1/4A X9 3/4 ..ooeeiieeeee e 1
16 224-26005 ROA ENA 5/8 X 4" ..cccvvvveeieee e 1
1 722-01348 Boom, Base Weldment...........cccceeeeeeeiennnns 1
' . 17 220-06037 Bolt, Hex Head 5/8 X 1 1/2" .........cceceevvnnnnn 1
2 729-02172  Wear Pad, 1 3/4 x 6 3/4’ LoNg.........ceeeneee. 12
. 18 222-16003 Washer, lock 5/8
3 787-00238  Shim, 0.0400 X 1 3/4 X 6 3/4......cccccvvveneen. .
. 19 220-36010 Bolt, Socket Head 5/8-11NC x 3/4"............ 2
4 787-00239  Shim, 0.063 x 1 3/4 x 6 3/4.... .
. 20 220-03004 Bolt, Hex Head 7/16 x 1 1/4"............ccccuu.. 2
5 787-00240 Shim, 0.100 X1 3/4 X6 3/4......ccccvvveeeeennn.
21 222-03002  Washer, flat 7/16................... 2
6 780-00263 Block, Retract Cable support...........ccccee.e.
22 221-03001 Nut, Hex Jam 7/16 ... 2
7 221-06001 Nut, Hex Head, 5/8 NC GRC-PLTD........... 23 729-02578 Pointer. Boom Andle Assembl 5
8 221-06002  Nut, Hex Head Jam 5/8 - 11 NC - 2B......... 2 er g Y
24 271-17004 Bearing, Journal...........cccccovveeene 2
9 861-13003 Cable Assembly, 5/16 x 294 1/4.......... 2 )
) 25 514-66004 Elbow Swivel 3/4 x 90 Deg. .. 2
10 220-01004  Bolt, Hex Head 5/16 x 3/4'............ ... 16
26 515-06003 Elbow 3/4 x 45 Deg............... 2
11 222-11002 Washer, Lock 5/16 ............. .24
27 221-09005  Nut, Hex 1 1/4-7.......... 2
12 220-01010 Bolt, Hex Head 5/16 .............. )
13 220-04040  Bolt, Hex Head, 1/2 x 1 1/4 12 28 221-09003  Nut, HexJam 1 1/4-7........ 2
! ! 29 729-02188 Cover Plate, Base Boom....... 1

14 222-04009  Washer, flat 1/2 .......cccovoiiniiiiiiiicee, 12 30 223-15210  SCIew, 5/16 X 3/4” Self Tap...oorooooroo 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

BOOM ASSEMB LY _ 571 DATE: .Revised 015-20.06 GROUP
m TEREX BASE MODEL: BT2000 Series | 3q)

Page 39.1




View thousands of Crane Specifications on FreeCraneSpecs.com

SECOND STAGE

Boom Assembly - 57’ 2nd Stage

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
31 722-01085 2nd Stage Weldment 57 Ft.........ccccceeeveeenn. 1 39 274-20004 Bearing, Roller, Inner Race..............cccene. 2
32 729-02168 WearPad 1 3/4 X 7" .ccooviviiieiceieeiecee 8 40 860-10009  Sheave, 5/16 Rope assembly.................... 2
33 223-00303 FSHMS 5/16-18 X 7/8".....ccoiiiiiiiiieiiiieeeens 16 41 729-02206 Cable retainer, Retract Sheave.................. 2
34 729-02201 Cable Retract Guide...........ccoeevverieenneennn 2 42 200-10009  COllar.....eeieieirieiieiie et 2
35 222-01001  Washer, flat 5/16 .........cccoeviiiiicniiiieen. 8 43 781-00139 Boss, Extension Cylinder Trunnion............ 2

36 221-91001 Nut, Hex Toplock 5/16.........ccccevueeeiiiienenns 4 44 548-00014  Cylinder Extension Assembly .................... 1
37 220-01005 Bolt, Hex Head 5/16 X 1" ......ccceevvrrveenen. 4 45 870-30202  Pin, Retract sheave...........cccccceviiiniiiinens 1
38 220-01003  Bolt, Hex Head 5/16 x 1 1/4" .........cccvveneeen. 4 46 NOT USED

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

BOOM ASSEMB LY _ 571 DATE: .Revised 015-20.06 GROUP
m T E REX 5ND STAGE MODEL: BT2000 Series | 3q)

Page 39.2




View thousands of Crane Specifications on FreeCraneSpecs.com

REF

47
48
49
50
51
52
53
54
55

PART NO. DESCRIPTION

59 THIRD STAGE

Boom Assembly - 57’ 3rd Stage

722-01174  3rd Stage Weldment, 63" ............ccccvveennen. 56 224-04001
501-03001 Grease ZerK .....ccocveveeeeeiicciiineenn 57 870-30200
870-50060  Pin-Sheave.........ccccccoevevvenveiennns 58 783-02786
224-04002  Hairpin 0.178 Dia.....cccceovererreenenne 59 870-10176
200-10006 SNnap RiNG.....coovieeiiiieeeiieeeen 60 729-02200
870-10177  Pin, 3/4 X2 3[4 ccveeeveesrean 61 770-01709
224-02006  Hairpin, 0.120 Dia......c.cccvevreenenne 62 222-02011

860-40050 Sheave Assembly 9/16 Rope

63 220-02045

374-30004 Roller bearing, Inner Race ...........cc.ccceeene 64 200-10008

REF PART NO.

DES

CRIPTION

Cotter Pin
VAXS U4 .
Support Bar, Aux Sheave
.870 Dia. x 9
rd Stage Boom Support.......
Anchor Bracket

Pin, 1

Pin, 0
Bar, 3

Washer, Flat....................

Bolt, Hex Head 3/8

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

BOOM ASSEMBLY - 57
3RD STAGE

DATE: Revised 01-2006

MODEL: BT2000 Series

Page 39.3

GROUP

39




View thousands of Crane Specifications on FreeCraneSpecs.com

Extension Cylinder Assembly 57’

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 548-00014 Extend Cylinder Assembly ..........cc.cccveenne Ref 10 200-10006 RIiNG, SNAP ...oiiceieeeeee e 2
1 540-07005 Extension Cylinder Assembly................ 1 11 782-01278 Spacer, Boom Ext. Sh:eave Bracket .......... 3
\ 12 220-02009 Bolt, Hex Head 3/8 X5” .......cccoeeeeveeiieeeiennn. 3
2 222-07005 Washer, Flat 3/4"........cccoeeveeeiiie e 1
R 13 222-02005 Washer, Flat 3/8
3 222-17001 Washer, LoCK 3/4" ........covveeieiiiiieeeeeeeeins 1
N 14 729-02341 WearPad 1 1/2X 3 1/2....ccccccviiiiieeeeiins 4
4 220-07018 Bolt, Hex Head 3/4 x 1 1/4".........coeeveenn. 1 N
. 15 220-01013 Bolt, Hex Head 5/16 X 5/8" .........cccccceeeenne 8
5 777-00089 Bracket, Extension Sheave Weldment...... 1
. 16 222-11002 Washer, Lock 5/16
6 860-40053 Sheave, Extension Assembly 5/8 Rope..... 2
) 17 861-17022  Cable Assembly, 5/8 X 478.......cccccevcuveeennes 2
7 274-30004 Bearing, INNer ........ccccoiiiieiiiiiie e 2 18 221-92001 Nut. Hex Head. Toplock 3/8 3
8 870-50061 Pin, Extension Sheave Double.................. 1 ’ 1 TOPIOCKISIE e
9 501-03001 Zerk, Grease 1/4 - 28 ......cceeevvecvieeeeeeieeenn, 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

EXTENSION CYLINDER |2 mweetormot [ gy,
& TEREX| ASSEMBLY 57 BOOM ' 39

Page 39.4




View thousands of Crane Specifications on FreeCraneSpecs.com

REF

*

©oOoO~NOU A~ WNEPER

PART NO.
721-00236

722-01347
729-02172
787-00238
787-00239
787-00240
780-00263
221-06001
221-06002
861-13005
220-01004
222-11002
220-01010
220-04040
222-04009

PART NO.

870-70063
224-26005
220-06037
222-16003
220-36010
220-03004
222-03002
221-03001
729-02578
271-17004
514-66004
515-06003
221-09005
221-09003
729-02188

BASE
Boom Assembly - 47’ Base
DESCRIPTION QTY REF
Boom Assembly, 47" .........ccccceeiiiiieiiienens Ref 15
Boom, Base Weldment...........ccccceveeeivinnnns 1 i?
Wear Pad, 1 3/4 x 6 3/4’ Long.. 12 18
Shim, 0.0400 X 1 3/4 X 6 3/4......ccuveeeunnee.n. 19
Shim, 0.063 X 1 3/4 X 6 3/4.......cccvveeennenn. 20
Shim, 0.100 x 1 3/4 x 6 3/4.... . 21
Block, Retract Cable support...........ccccee..e. 20
Nut, Hex Head, 5/8 NC GRC-PLTD........... 2 23
Nut, Hex Head Jam 5/8 - 11 NC - 2B........ 2 o4
Cable Assembly, 5/16 x 294 1/4.. 2 o5
Bolt, Hex Head 5/16 x 3/4'........ ... 16 26
Washer, LOCK 5/16 ......c.ccccvcuvveeiiineniiienenns 24 27
Bolt, Hex Head 5/16 ............cccccvvvveeeeennnnn, 4 o8
Bolt, Hex Head, 1/2 x 1 1/4 ... .12 29
Washer, flat /2 .......cccooveeiiieeeiieeeiieees 12 30

223-15210

DESCRIPTION QTY
Pin, 2 1/4 X9 3/4" ..ooeeeeeeeeeeeee e, 1
ROAENA 5/8 X 4" ... 1
Bolt, Hex Head 5/8 x 1 1/2’ .1
Washer, [ock 5/8 ...........ccoeevuvuveene... .3
Bolt, Socket Head 5/8-11NC x 3/4” .2
Bolt, Hex Head 7/16 x 1 1/4".........cccovvenen 2
Washer, flat 7/16............cccovvvvvveeieeiiiinnne... 2

Nut, Hex Jam 7/16 ...........ccceeeee.
Pointer, Boom Angle Assembly ..

Bearing, Journal..........c.cccccueennne .2
Elbow Swivel 3/4 x 90 Deg. ......ccvevvvuveennnen 2
EIbow 3/4 X 45 DEQ....ccvvveeivireeiiireeiiaeenns 2
Nut, Hex 1 1/4-7 .

Nut, Hex Jam 1 1/4-7 ......cceevvvviiiiiieeeeieinnns 2
Cover Plate, Base Boom..........cccccevvevinenn. 1
Screw, 5/16 x 3/4” Self Tap......c.cccovevvennen. 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

BOOM ASSEMBLY - 47
BASE

DATE: Revised 01-2006 GROUP

39

MODEL: BT2000 Series

Page 39.5




View thousands of Crane Specifications on FreeCraneSpecs.com

REF

31
32
33
34
35
36
37
38

SECOND STAGE

Boom Assembly - 47’ 2nd Stage

PART NO. DESCRIPTION QTY REF PART NO.
722-01096  2nd Stage Weldment 47 Ft..........ccceveenene 1 39 274-20004
729-02168  Wear Pad 1 3/4 X 77 ...ooveevrecineecnieene 8 40 860-10009
223-00303  FSHMS 5/16-18 X 7/8"....ccoevveverieiienieanns 16 41 729-02206
729-02201  Cable Retract Guide...........ccevevriiieenennnnne 2 42 200-10009
222-01001  Washer, flat 5/16 ........cccoceiriieiiiiienienns 8 43 781-00139
221-91001 Nut, Hex Toplock 5/16..........cccvuveeiiierenns 4 44 548-00006
220-01005 Bolt, Hex Head 5/16 X 1" ........ceevvrrveenen. 4 45 870-30202
220-01003  Bolt, Hex Head 5/16 x 1 1/4" .........cccvevuee 4 46 NOT USED

DESCRIPTION

Bearing, Roller, Inner Race.............cccce...
Sheave, 5/16 Rope assembly.......

Cable retainer, Retract Sheave
Collar.....cooieieeiiie e

Boss, Extension Cylinder Trunnion............ 2
Cylinder Extension Assembly
Pin, Retract sheave...........ccccccevviiniiiinenns

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

BOOM ASSEMBLY - 47
2ND STAGE

DATE: Revised 01-2006 GROUP

39

MODEL: BT2000 Series

Page 39.6




View thousands of Crane Specifications on FreeCraneSpecs.com

62 /%@ 4
5 % 32
/< 33

60 59 THIRD STAGE

Boom Assembly - 47’ 3rd Stage

REFE PART NO. DESCRIPTION QTY REE PART NO. DESCRIPTION QTY
47 722-01174  3rd Stage Weldment, 63" ............ccccvveennen. 1 56 224-04001  Cotter PiN....oveeciieeeciie e ccee e 1
48 501-03001  Grease Zerk .....cccocceirierenieieeneseenieanens 2 57 870-30200  Pin, L 1/4 X5 1/4..coiiiiiiiiiiiecee e 1
49 870-50060 Pin-Sheave..........cccccviiiiiicieeee 2 58 783-02786  Support Bar, Aux Sheave ............cccceeeueeeen. 1
50 224-04002 Hairpin 0.178 Dia.......ccccvveeviiieeiiieeeiinneenns 1 59 870-10176 Pin, 0.870 Dia. X 9..vvveevvireeiiieeeciieeeieee s 1
51 200-10006 SNAP RING...eeeiiiiiieiieeee e 4 60 729-02200 Bar, 3rd Stage Boom Support...........cccc..... 1
52 870-10177 Pin, 3/[4 X2 3/4 ....ccoeiiii, 2 61 770-01709  Anchor Bracket ...........cccoooeeviiiiiiiiininnn, 1
53 224-02006 Hairpin, 0.120 Dia........ccceevvveeeriieeeiiieneanns 2 62 222-02011  Washer, Flat......cccccoccvveeiiieeciie e 4
54 860-40050 Sheave Assembly 9/16 Rope............c..c.... 2 63 220-02045 Bolt, Hex Head 3/8..........ccccveeeeiiiieiiieeee 4
55 374-30004 Roller bearing, Inner Race ...........cc.ccceeene 2 64 200-10008  COllar......ccciiveeeaiiieeiiie e 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

BOOM ASSEMB LY _ 471 DATE: .Revised 015-20.06 GROUP
m T E REX 3RD STAGE MODEL: BT2000 Series | 3q)

Page 39.7




View thousands of Crane Specifications on FreeCraneSpecs.com

Extension Cylinder Assembly 57’

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 548-00014 Extend Cylinder Assembly ..........cc.cccveenne Ref 10 200-10006 RIiNG, SNAP ...oiiceieeeeee e 2
1 540-07005 Extension Cylinder Assembly.................... 1 11 7/82-01278 Spacer, Boom Ext. Sh:eave Bracket.......... 3
\ 12 220-02009 Bolt, Hex Head 3/8 X5” .......cccoeeeeveeiieeeiennn. 3
2 222-07005 Washer, Flat 3/4"........cccoeeveeeiiie e 1
R 13 222-02005 Washer, Flat 3/8
3 222-17001 Washer, LoCK 3/4" ........covveeieiiiiieeeeeeeeins 1
N 14 729-02341 WearPad 1 1/2X 3 1/2....ccccccviiiiieeeeiins 4
4 220-07018 Bolt, Hex Head 3/4 x 1 1/4".........coeeveenn. 1 N
. 15 220-01013 Bolt, Hex Head 5/16 X 5/8" .........cccccceeeenne 8
5 777-00089 Bracket, Extension Sheave Weldment...... 1
. 16 222-11002 Washer, Lock 5/16
6 860-40053 Sheave, Extension Assembly 5/8 Rope..... 2
) 17 861-17022  Cable Assembly, 5/8 X 478.......cccccevcuveeennes 2
7 274-30004 Bearing, INNer ........ccccoiiiieiiiiiie e 2 18 221-92001 Nut. Hex Head. Toplock 3/8 3
8 870-50061 Pin, Extension Sheave Double.................. 1 ’ 1 TOPIOCKISIE e
9 501-03001 Zerk, Grease 1/4 - 28 ......cceeevvecvieeeeeeieeenn, 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

EXTENSION CYLINDER |2 mweetormot [ gy,
& TEREX| ASSEMBLY 47 BOOM ' 39

Page 39.8




View thousands of Crane Specifications on FreeCraneSpecs.com

Topping Cylinder Assembly

REF  PART NO. DESCRIPTION QTY REF PARTNO. DESCRIPTION QTY

548-00054  Topping cylinder Assembly 3* 519-60007  Cap, #10 .ccocieeiiie e 2
1 540-90100  Topping CyiNder.............oooooorrirrrere. oo ora o008 EDOW, B0DEG :
2 514-56005  Elbow, 90 Deg. Long P FA o

*Cap for PN 514-56005 (Not Shown)
**Cap for PN 514-52005 (Not Shown)

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TO P P I NG CYL I N D ER DATE: .Revised 01-20.06 GROUP
m T E REx A SS E M B LY MODEL: BT2000 Series 39

Page 39.9




View thousands of Crane Specifications on FreeCraneSpecs.com

Topping Cylinder

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
1 540-90100  Topping Cylinder, Boom..........ccceevvveernnns 1 7*
2 552-00089 Counterbalance Valve...........ccccoocoeeinnenn. 1 8*
3 Plug, Port 9/16-18 UNF.........ccccveerineene 1 9*
4 Fiberglide Bushing el 10*
* 268-90159 Seal Kit, Topping Cylinder...........c.cccocuueeen. 1 11*

(Includes Items 16 Through 27) 12*

*
5* O-RiNG ..ot 1 ii*
. i
6 O-RiNG ...ooiiiiiiiiiiicc e 2 15+ Ring, Back-Up... )
16* WIPEr, D TYPE .coevieve et 1

* ITEM NOT SHOWN
*SEAL KIT #059-00015 (For CB Valve)

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 01-2006 GROUP

m TEREX TOPP'NG CYL|NDER MODEL: BT2000 Series 39

Page 39.10




View thousands of

0
m
T

PART NO.

540-90087
224-26005
222-16003
220-36010
220-06037
729-02351
729-02696
729-02354

O~NOO O WNBE |

rane Specifications on FreeCraneSpecs.com

DESCRIPTION

Cylinder, Topping Assembly.....................
Rod End, 5/8Dia x 4 Long..........

Washer, Lock, 5/8 Med. LTD
Bolt, SH, 5/8-11NC x 3/4-A574, PLTD ...... Ref
Bolt, Hex Head, 5/8NC x 1 1/2GR5 PLT ... Ref
Guide, Rope, Base Boom Front ...
Guide, Rope, 2nd Stage..................
Bracket, Boom Tip Cable anchor ..............

PART NO.

729-02352
870-90030
729-02349
729-02687
220-01013
222-11002
870-90031
222-01001

DESCRIPTION QTY
Guide, Rope, Mid-Base Boom.................... 1
Pin, 2 3/4Dia. x 26 1/16............. ....Ref
Guide, Rope, 3rd Stage...... el
Guide, Rope, Rear Base..................... el

Bolt, Hex Head 5/16NC x 5/8 PLTD....
Washer, Lock, 5/16 Med. PLTD...
Pin. 2 3/4 Diax 12 5/8.................
Washer, Flat 5/16 PLTD ........ccccceevvveennnen. 22

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

BOOM/TOPPING CYLINDER|PATE: Revised 01-2006
INSTALLATION

GROUP

39

MODEL: BT2000 Series

Page 39.11




D View thousands of Crane Specifications on FreeCraneSpecs.com

39A 2 STAGE SIDE FOLDING JIB 26/44FT

12,14,15,16,25

13,14,15,16,26,28

9.10,11
H
13,14,15,16 2 H_E %_H
28,27
SECTION A--A
2} 13,14,15,16
28,26
g iy i
3 28,27 12,14,15,16,25 F = 17
13,14,15,16 B 18— g =
[h I
2 Stage JIB Assembly
SFJ ASSEMBLY, 2 STAGE, 26/44Ft.
EF PARTNO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
730-50185 SFJ Assembly, 2 Stage ........ccccevevveerinnenn. 1 7 501-03001  Zerk, Grease, 1/4-28UNF ...........cccceeernen. 1
8 200-30001 Ring, Retaining ........ccccoovveienieiniciicies 2
730-51273  Weldment, Base Jib .............. 9 220-02048  Screw, Hex Head C 3/8NC x 1 1/4" Long ..-

730-51269  Weldment, 2nd Stage Jib 10 221-92001 Nut, Hex, 3/8 Toplock PLTD
770-01987 Weldment, Jib Tip........ccceeeeneen. 11 222-02011 Washer, flat, 3/8........cccceveeeenne

o g wWNRE,

860-70005 Sheave, 9/16 Rope Assembly................... 1 12 729-02170  Wear Pad........cccceeiiiiiiiieeeee e
274-30004 Bearing, Inner Race ...........cccccevvvveiiieeenns 1 13 729-02341 WearPad 1 1/2 X3 1/2 .oocoviiieeiiiieenne
870-50058  Pin, sheave.........ccocvvviiiiiniiiniciicec e 11 14 787-00241  Shim, .040

15 787-00242  Shim, .063
16 787-00243  Shim, .100.......ccccoiiiiiiiiiiiiieece e

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

SFJJIB ASSEMBLY |20 t® %% crove
m TEREX 2 STAGE MODEL: BT eries 39A

Page 39A.1




ds of Crane Specifications on FreeCraneSpecs.com

13,14,15,16

26,27

13,14,15,16

SECTION C-C VIEW D-D

2 Stage JIB Assembly 92’

REF PART NO. DESCRIPTION QTY REEF PART NO. DESCRIPTION QTY
17 783-02908  Support Bar, Jib........ccoceeiiiieiiee e 1 25 223-00304  FSHMS 5/16NC X 5/8 PLTD .....cccvveevveenne 1
18 870-00136 26 222-11002 Washer, Lock 5/16 PLTD
19 870-20236 27 220-01013  Screw, Hex Head 5/16NC x 5/8 ................ 10
20 200-10002 28 220-01003 Screw, Hex Head 5/16NC x 1 1/4 ............. 8
21 870-20237 29 224-02006 Hairpin, .120
22 224-19006 Pin, ROINL/4 X2 /4 ..o, 1 30 870-10174  Pin, CleViS....cceeevieeeecieee e
23 224-16003 Pin, ROIN1/2 X 4 .o 1 31 224-04006 Pin, Cotter....cooiieiciee e
24 224-04002 Pin, Cotter 3/16 ........ccovveeveeeiiiiiiieee e 1 32-39 NOT USED

40 220-02051  CaAPSCrEW .....eeeiuereeeirreeaireeeeieeeesneeeanneeens 6

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

SFJJIB ASSEMBLY |20 t® %% crove
m TEREX 2 STAGE MODEL: BT eries 39A

Page 39A.2




View thousands of Crane Specifications on FreeCraneSpecs.com

36

Side Folding JIB Installation

EFE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
730-50272  JIB INSTALLATION Kit, .ocooeviiieiiiiiiiennen. 1 15 222-11002  Washer, Lock 5/16 PLTD........ccccceveevinennee. 8
(Includes Items 1 Through 58) 16 220-31004  Screw, SH Cap, 5/16NC x 1 1/4" Long...... 2
1 770-01738  Bracket, Cable GUIde .....................oveen 2 17 787-00226  Shim, .040.....csosvssrssrsvrssnss e 2
. . 18 787-00227  Shim, .063.......coeiieiiieiiiiie e 2
2 870-40186 Pin, 1 1/2Di@. ..c.eeiiiieiieiiec e 4 .
R 19 787-00228  Shim, .100.......cccovieiieeiieiieeiie e 2
3 220-06038 Screw, Hex Head Cap 5/8NC x 1 1/4" ..... 12 . : S .
20 870-00152 Pin Assembly, Hitch, 7/8" Dia. x 8" Long ...1
4 222-16003 Washer, Lock 5/8 PLTD .........ccvvvvvvvvennnnnn. 12 .
21 220-02045  Screw, Hex Head Cap 3/8NC x 7/8" Long .4
5 222-06006 Washer, Flat 5/8 PLTD . ,
. . 22 659-00354 Placard, Striping.........ccccovevienieiniiniiiiieens 18
6 770-01736 Bracket, Jib Stow Boom Tip ......c.cccecvveenee. 1
. 23* Placard, TEREX STINGER Logo............... 2
7 770-02321 Bracket, Jib StOW.........cccevviiiiiiiiiiiieeee . ) :
. 24 990-50024  Side Folding Jib, Erect & Store Procedure 1
8 770-02322 Bracket, Jib Stow Ramp. )
9 224-04002 Hairpin. 178 25 651-00280 Placard, Person Lift Attach ................c...... 2
PIN, 28 v 26 651-00196  Placard, DANGER LANYARD ANCHOR...2
10 770-01822 Bracket, Jib StOp ......ccocvieiiiiieiieeeeee .
27 652-00131 Placard, SFJ Installation ..............ccccccveeennne 2
11 222-12001  Washer, Lock 3/8 PLTD .....ccccccvevveenieeenne. o8 870-20256  Pin. Jib Ramp 1 Dia 1
12 220-02004 Screw, Hex Head Cap 3/8NC x 1" Long ... 4 ' P prrmmmmmmmmmmmmmmm——————
13 400-23339 Receptacle, 6-Pin Panel Mount................. 1
14 774-00054 Bracket, ATB Switch Adapter..........c......... 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

SFJ J IB MODEL: BT2000 Series eROYP
& TEREX INSTALLATION 39A

Page 39A.3




View thousands of Crane Specifications on FreeCraneSpecs.com

34,5 31

™

_/
17,18,19="] :: 5 ;{D},Dﬁ[
e

15,44,45,46

6
34,5 Ll 27 50
345 '
L Jib Base Placards
8 SECTION B-8 Typ bath sides
SECTION A—A
22 23 29 a7 54,56,57,58 25
26

N\
g

——TEREXSTINGER ——E3.__ 8

:

25 53,56,57,58
9 _EIE—TEREXSTNGER—— |
26
JIB Installation
REE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
29 200-10011 SNaP RING...oooviiiiiiieiiee e 2 44 729-02611 Bracket, Jib Stow Wear Pad ...................... 1
30 400-23244 Female Insert, 6-PiN.........ccccceiviiieiienenns 1 45 221-01001 NUt, HEX, 5/16 ...cccoiiieiiiieiiiiieeiie e 4
31 652-00132 Placard, 2nd Stage Operation.................. 2 46 223-00308  Screw, FSHM5/16NC x 1 1/2" Long .......... 4
32 400-25085  Cable Assembly, ATB Jib 47* Placard, TEREX, Logo .
33 222-00006  Washer, Flat 1/4 PLTD.....cccccocvieenieeeeeee. 48 651-00327 Placard, Jib Warning..........cccccoevueiiiiiennns
34 223-01121 Screw, RHM Slotted #10NC x 3/4" Long... 8 49 651-00332 Placard, Danger, Falling Jib............ccccc.. 1
35 222-10006 Washer, Lock #10 PLTD .......cccccevvvieennnen. 8 50 220-04005 Screw, Hex Head Cap 1/2NC x 1 1/2" Long2
36 201-00171 Clamp, 1/8 Dia. x .281 Hole ............cccuue.. 9 51 221-04001 Nut, HeX 1/2NC.......ooeiiiiieiiieee it
37 223-15219 Screw, ST 1/4 x 1/2 Long 52 651-00203 Placard, Danger Side Folding Jib .. .
38 808-00047 Knob, Hand ...........cccccvvveeiiieiiiiiieee e 53 651-00159 Placard Jib Angle L/H ........ccccoooiiiiniieenns
39 220-31007 Screw, SH Cap, 5/16NC x 5/8" Long ........ 2 54 651-00160 Placard, Jib Angle R/H........ccccooiiiiiiieenns
40 202-10066 Spring, Cable Tensioning...........cccceevevvenn. 1 55 NOT USED
41 NOT USED 56 222-01001 Washer, Flat 3/8 PLTD ............
42 NOT USED 57 221-92008 Nut, Lock 3/8NC Nylon Insert .. .
43 NOT USED 58 729-02579 Pointer, ANGIE ......ccoveeviiieeiiee e

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

SF'J J IB MODéL: BT2000 Series eROYP
& TEREX INSTALLATION 39A

Page 39A.4




View thousands of Crane Specifications on FreeCraneSpecs.com

39B 1 STAGE SIDE FOLDING JIB 26FT

N

= e e =S |

=210

3 SEE ¥IBY B

1 9,14 5

2
[T 3
o oo
o
o
2 3
—H
O | o
= o La]
7
f 4 O
4 | o E
5 9,14
- 7 S
SECTION AA o v ,@r Q o VIEW B
- =
] aQ
Single Stage JIB Assembly
SFJ ASSEMBLY, 1 STAGE, 26Ft. BT4792
EF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
730-50184  SFJ Assembly, 1 Stage.......ccccccveevvveennnnnn. 1 7 200-30001 Ring, Retaining ........ccoovvveiiiiieniiieeiieeee 2
1 73051273  Weldment, Base Jib .....co...oorococrroienen 1 8 220:02048  Screw, Hex Head C 3/8NC x 1 1/4"Long .~
g 9 222-02011  Washer, flat, 3/8......cccccceveiieiieniiec 6
2 770-01987  Weldment, Jib Tip.....ccoeeiniieiiiieeieeee 1 o
10 224-02006 Hairpin,.120
3 860-70005 Sheave, 9/16 Rope Assembly ................... 1 . .
4 27430004  Bearing. Inner Race 1 11 870-10174  Pin, CleVIS.....cooeiiiiiiiiiie e
. G, INNETIRACE oo 12 221-92001  Nut, Hex, 3/8 Toplock PLTD .......cccceeveneenne. -
5 870-50058 Pin, sheave.........ccoociiiiiiiiiee 11 13 NOT USED
6 501-03001 Zerk, Grease, 1/4-28UNF...........ccccceernee. 1

14 220-02060  Capscrew, 3/8NC X 1 1/8.....ccccevvvcvveeiinennnns 14

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

SINGLE STAGE J IB MODEL: BT2000 Series oo
= TEREX ASSEMBLY 39B

Page 39B.1




View thousands of Crane Specifications on FreeCraneSpecs.com

40 HYDRAULIC WINCH

12 = | S S e,

6,78

Winch Installation

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY

1 293-00037  Assembly, Winch - Braden..............cc........ 1 6 220-07051 Bolt, 3/4ANC X 2 3/4" LONG ....ccvevveirieiinans 4

2 514-59021  EIbow, 90 DEJ. ....eevveririieiiniieiiniieiee e 1 7 221-97002  Nut, 3/AUNC......coiiiiiiiiiiieseeeeee s

3 513-90032  CONNECION......ciruiieiieieeeiii et 1 8 222-07003  Washer, Flat 3/4...........

4 NOT USED 9 519-70032  Cap, 3/4", #12FNL-S

5 NOT USED 10 502-40908 Hose Assembly, Winch.............ccccieieis 2
11 518-60007 Bulk Head Union, FF2700-LN-12............... 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

2 TEREX| WINCH INSTALLATION MoDEL: Braccosenes | 40

Page 40.1




ands of Crane Specifications on FreeCraneSpecs.com

293-00037

Winch Assembly

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION

1 058-00632 Brake Cylinder.........ccccooiniiiiiniiinicn, 1 13 058-00397 Bearing, ROIIEr.........cccooviviiiiiiiiiiices
2 058-00429  Seal..cccuiiiiiiiiieeie e 1 14 058-00398  Washer, Thrust ..........cccceeiieiiieiieeieesie
3 058-00430 15 058-00399  Spirol Pin, Primary Planet Carrier ....

4 058-00432 15 085-00627 Spirol Pin Output Planet Carrier.................
5 058-00431 16 058-00402  Output Planet Carrier.........cccovceeeeiieeenenen.
6 058-00634 Disc, Friction................ 17 058-00403  Output Planet Gear .........

7 058-00629  DisC, Steel......cocuvivieiiiiiiieiienieeee e 18 058-00404  Output Planet Gear Shift.

8 NOT USED 19 058-00405 Bearing, Roller.........

9 058-00576 CaAPSCIEW .eeeeeiiiieeieeeeeeiiireee e e e s eiieneee e e 4 20 058-00406 Bearing, Spacer .......

10 058-00584 Primary Planet Carrier..........cccoocvvveviieeenne 1 21 058-00407 Washer, Thrust .........ccoccevieeiiiieeciiee e,
11 058-00585 Primary Planet Gear...........cccccovvveiiienenns 3 22 058-00579 BaASE ...t
12 058-00396 Primary Planet Gear Shift..........c.cccccceeen. 3 23 058-00636 Bearing SUPPOrt.......cccccvvveevieieeeiieeesiiee s 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TEREX WINCH ASSEMBLY MODEL: BT2000 Series 40

Page 40.2




g View thousands of Crane Specifications on FreeCraneSpecs.com

REE

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

49

PART NO.

058-00581
058-00582
058-00413
058-00420
058-00421
058-00487
058-00423
058-00610
058-00637
058-00540
058-00415
058-00416
058-00433
058-00400
058-00408
058-00444
058-00568
058-00034
058-00565
058-00611
058-00595
058-00426
058-00608
058-00434
058-00435
058-00597

DESCRIPTION
Cable Drum ......cceeeiiieiiie e 1
Cable Drum Closure..........ccccvevveriieenecenne. 1
Bearing, Ball..........ccccooiiiiiiiiiiieeeee 2
Seal.....coceeeenn. w1
O-Ring Flush Plug.... w1
Seal....coceeerieenn. w1
Retaining rfiNg .......ccoeevivieeiiiie e 1
Washer, thrust..........cccooeiiiiienecen
Motor Support....
O-RiNG eteiiiiiieeeee e
Output Sun Gear
Primary Sun Gear.........cccvvvviiiniiiiicinen. 1
SPACET ..eeiiiiiee et 1
Primary Thrust Plate....
Output Thrust Plate ...........cccoevvveeiiiinienn
Spacer, Bar .......cccoviieiiiiiee e
Capscrew .......
Washer, Lock .
Capscrew .......
Washer, LocK ........ccocoveviiiiiiiciecn
O-Ring Flush Plug ........coooviiiiiiiiiicie 1
O-Ring, Flush Plug... el
Plug, Vent................. el
O-Ring............ el
Backup RiNG ......cooviiiiiiiieiec e 1
Brake Clutch Assembly
(Items 49 thru 55) .....cocvveiiiiiiiciiiciece 1
Outer Brake Race........c.ccccvevvveeiiiieeniieenn, 1

PART NO.

058-00609
058-00389
058-00390

058-00391
NOT USED
058-00639
058-00586
NOT USED
058-00644
058-00085
058-00646
058-00591
058-00593
058-00647
058-00589
058-00109
058-00590
058-00586
058-00547
058-00598
058-00599
058-00440
058-00546
058-00607
058-00712
058-00643

DESCRIPTION

Inner Brake Race..........ccoccoeevviiieiiiicecen. 1
Sprag Bearing.......ccoceeevciee i
Washer, Thrust ..........ccccoviiiiiininee e,
Retaining Ring .....
Sprag, Clutch.... .
Retaining RiNG ......ccccoovevieiiiieeiie e

Cable, Wedge .......ccocvvvevieeieiiee e 1
Manifold .........cceeeiiiiiiii e 1

Tube (Brake Valve To Manifold) ................ 1
Brake Valve Assembly ..........ccccocveniiineens 1

Adapter, 90 Deg... .
Adapter, 90 Deg......ccccvieriiiiieniiiiienee
CaAPSCIEW ...ttt
Tube, (Manifold to Brake Release)
Hydraulic Motor....

Adapter, Straight.. .1
(@ 2 1 o ST SRI 1
CaAPSCIEW ....eeiiiiiiie i 4
Side Plate, Support End.... .1

Side Plate, Motor End........ .1
CapsCrew.........cceeeeeee. .8
O-RiNG..tiiiiiiieie e 2
SPring, COVEN .....ooeiiiiiieiiee e 1
HOUSING ....evee et 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

WINCH ASSEMBLY

DATE: Revised 03-2006 GROUP

40

MODEL: BT2000 Series

Page 40.3




ds of Crane Specifications on FreeCraneSpecs.com

102

111

110

105

113

115

112

107 114
104
101 109 106 103
BRAKE VALVE ASSEMBLY

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
101  058-00648 Spring, Retainer ..o 1 109 058-00653  Check Valve Spring .........ccoeeeevvenieeneennen. 1
102  058-00649 Spring, Retainer ........ccoooceeiiiiieniiic e, 110 058-00654  Spool, Spring
103  058-00650  Plug, (With O-Ring 111  058-00655 O-Ring
104 SPOOL ..ot 112  058-00656  O-Ring

105 Damper Piston..........cccooveeiiiiieeiiiie e 113  058-00657 O-Ring

106  058-00651 O-RiNG..ovveiiiiiieiiies 114  058-00658 Backup Ring
107 Check Valve Poppet.... 115 058-00659  Backup Ring................
108* 058-00652 Pilot OFifiCe ..o 116  058-00660  Valve Spring Shim

*ITEM NOT SHOWN

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TE REx Wl N C H ASS E M B LY MODEL: BT2000 Series 40

Page 40.4




View thousands of Crane Specifications on FreeCraneSpecs.com

2 PART LINE 3 PART LINE 4 PART LINE

r,_f'_a“\

Q

| o

Wire, Rope, Reeving

EF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
1 861-60090 Ball and Hook, Swivel, 7 Ton ..........c......... 1 4 861-90059  Clamp.....ceeviiriiiiiiiiieeie e 1
* 861-90367  Ball and Hook, Non-Swivel 7 Ton.............. 1 5 205-00033  Weight and Chain Anti-2Block................... 1
2 861-60024 Load Block, 17 Ton 3 Part Line.................. 1 6 870-30200 Pin, 1 1/4 X 5 1/4" LONQG....cccvvereaiiiiieiiieeane 1

861-60025  Load Block, 22 Ton 3, 4, and 5 Part Line.. 1 7 224-04002  Hairpin

861-60033 Load Block, 17.5 Ton 4 Part Line............... 1 8 224-04001 Pin, Cotter.......cocovviiiiiiiiiiece s 1

861-60029 Load Block, 17.5 Ton 2, 3 Part Line........... 1 9 861-16085  Wire rope, Spin Resistant, 9/16 x 315'....... 1

861-60028  Load Block, 22.5 Ton 4 and 5 Part Line.... 1 861-16089  Wire Rope, 6 x 25 IWRC, 9/16 x 315'........ 1
3 861-90296  Wedge and Socket 9/16..........ccceeevueeennns 1 10 735-00001  Sheave, Auxiliary ........cccoceviveeriiiieenineene 1

*USE WITH 861-16089
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED
DATE: Revised 03-2006 GROUP

TEREX

WIRE, ROPE, REEVING

MODEL: BT2000 Series

Page 45.1

45




D View thousands of Crane Specifications on FreeCraneSpecs.com

51 OPTIONAL EQUIPMENT

o
r b

Tool Box Installation

REF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
1 600-32312  To0l BoX, 36 X 18 X 19....ccevvecrvreeecrreenns 1 4 222-12001  Washer, Lock 3/8 PLTD......ccccovevvieeiennnne 8
2 221-02001 Nut Hex Head 3/8NC..........ccccoiiiiininnnn 8 5 770-02206 Utility Box Stud Bar............ccccoeeviiiiiine
3 222-02008  Washer, Flat 3/8 PLTD.......cccccevciiiiiiennnn. 8 6 783-03386 Utility Box, Back-Up ........
7 220-02048 Bolt, HH 3/8 NC 1 1/2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

I TEREX| TOOL BOX INSTALLATION | Morex BraocoSeries | 54

Page 51.1




View thousands of Crane Specifications on FreeCraneSpecs.com

RETURK

ZEE DETAL MANIFOLD

s T FLATEED * TO ELECTRICAL BOX
DETAIL  * . CROST MEMBER 20
L)

Oil Cooler Installation

REF PART NO. DESCRIPTION QTY
400-05505  Cooler, Oil.......cccveviiiiiiiiiieiiiei s 1
400-05506  Switch, Thermal, 160 Deg..........ccccvverneenne 1
400-05203 Switch, BOOL.......ccooiiiiiiiiiiiec e 1

502-50316 Hose Assembly, Cooler Supply ...
502-50317 Hose Assembly........ccccocvviiennenns
782-01269  Support, Oil Cooler .....
785-01481  Angle, Cooler Support...........
517-90006  Adapter, 16 FOR x 1 MPT ....

LY A
ZIEE Bl
ES
|
i
©~NOUIAWN R

9 514-59021  Elbow, 90 Deg. 16 OFS.........
18 o L @ 10 516-89013  Tee, special run .................
/ l\t \ 11 517-00045 Adapter, 6 FP x 10 ORB...............
j 7 1 N o/ 12 220-01005 Screw, Cap, 5/16-18 x 1" Long..... .
= = b 13 222-11002  Washer, LOCK 5/16.........cccevvveiiiiiiiiinnen, 4
/ T N 2 14 221-01001  Nut, HEX 5/16-18......ccoiiiiiiiiiieiicriceie 4
20 22 25 27 15 220-02004 Screw, Cap, 3/8-16 x 1" Long....

16 222-12001  Washer, Lock 3/8........ccccovviiiiiiiiiii 6
17 221-02001  Nut, HEX 3/8-16.....cccvviiiiiriiiiciiicreeeiee 6
24 18 400-10011  Circuit Breaker 20 AMp........coocoveevieeennenen. 1

Main Electrical Box

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

O”— COOL ER MODEL: BT2000 Series GR;T
INSTALLATION Page 512

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

5

WINCH CONTROL
RETURN
MANIFOLD VhVE

CURBSIDE INSTALLATION

1213, 4 5 |

f 15,16,17 ® |

SEE DETAIL

15,1617

FETURM
MANIFOLD

STREETSIDE INSTALLATION

Oil Cooler Installation

REF PART NO. DESCRIPTION QTY
19 400-15086  Wrap Tie, 7 7/16...ccccecoueeiiieiieiieeieesecen 10
20 400-02337 Ring, Terminal 10-15/14 GA......c...cccccvvenn. 4
21 400-01569 Wire, Flame Retardant, White 14 Ga. ....... 10
22 400-01537 Wire, Flame Retardant, Red 14 Ga........... 10
23 400-01477 Buss Bar, 2 Gang.......ccccceeeeviiiviieneeesiinnene 1

REF PART NO. DESCRIPTION

24 400-01411 Loom, 1/4 SPlit.....cccveeiiiiiiiiiieeie e
25 400-05508 Strain Relief, 1/2" Hub ..............

26 400-02343 Connector, Butt 14/16 HS

27 400-15054 Nut, Hub, 1/2" ..o

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

OIL COOLER
INSTALLATION

DATE: Revised 03-2006 GROUP

51

MODEL: BT2000 Series

Page 51.3




View thousands of Crane Specifications on FreeCraneSpecs.com

>
]
1
1 Person Steel Platform Assembly
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 730-20413 1 Person Steel Platform Assembly............ Ref * 651-00355 Placard Kit.......c.coeevieeeiiiee e cieeesiee s 1
. . :
1 730-20413 Platform, 1 Person Steel Weldment......... 1 13 651-00202 Placarq, Attachment Instructions................ 1
. 14* 651-00060  Operating ..........cceeervveemiureeenieeeesieee e 1
2 730-20114 Brake, Disc Sub-Assembly...........cc.ccceeennne 1 L
15* 651-00191 Placard, Operator Training.........c.ccccccveeennns 1
3 770-00995 Brake Bracket........ccccovuveeiiiiieiiiiieeieeee 1 .
. 16* 651-00187 Placard, Electrocution Hazard ................... 1
4 730-20009 Brake, Gravity Handle ...........cccoccceeiiieenns 1 . . .
17* 651-00203 Placard, Side Folding Jib Work Platform ...1
5 222-01003 Washer, Flat.........cccccviiiiniiieiecieeee 1 .
. 18* 651-00335 Placard, Falling From Platform ................. 1
6 730-20013 Brake, DiSC.......cvveeeiieiiiiiieieeeececiiiieee e 1 .
. 19* 652-00496 Placard, Crane Hand Signals..................... 1
7 730-20064 Brake, Disc Weldment............ccccceeeiiieeens 1 o
. M 20* 654-00594 Placard, Basket Identification..................... 1
8 870-60206 Pin, 2 x 1/2X x 21 1/16" LONg........ccccveeennee 1 .
. . 21**  209-00434 Lanyard, Aerial Shock Absorber ................ 1
9 870-00131 Pin, Hitch Assembly ...........ccccooviiiiiinnnns 1
. " 22*  209-00809 Harness, Safety .......cccocccveviiieeiiiiecieee 1
10 224-19004 Pin, Roll, 1/2 X 3" LONG ...eeeiivieaiiiieeiieaens 2 23%  666-10001 Flag. ATB Bvbass 1
11 220-02004  Bolt, Hex Head3/8 X 1" LONG .........rerrrrre.. 2 9 YPASS o
12 222-12001 Washer, LoCK 3/8 .........ccoovvmviieeeeeiiirnnen. 2

*ITEM NOT SHOWN
**TEM INCLUDED IN 731-20001

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

1 PERSON STEEL MODEL: BT2000 Series GRgl:Jf
PLATFORM ASSEMBLY ooz

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

1 34,35

SECTION A=A
2 Person Steel Platform Assembly
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 730-20408 2 Person Steel Assembly ........cccccceeevineenne Ref 13 510-20447  Tube Assembly, Brake Pump ............c...... 1
1 730-20410 2 Person Steel Platform Weldment............ 1 14 510-20448 Tube Assembly, Brake Pump ... -1
. 15 514-62001  Elbow, 90 Deg.......... B~
2 559-00055 Brake, Hydraulic..........ccccoviieennnenn. w1 ;
16 513-20001 Connector, Straight..... el
3 559-00056 Pump, Hand ................ w1 .
17 513-20006  Connector, Straight.........ccccoecvvviiiiieeiinnens 1
4 771-00128 Bracket, Hand Pump ... .2 .
18 730-20409 Door, Swing Away Weldment .................... 1
5 600-40280  GAUGE....ccuvirieieerieiieienieeste et 1 .
. 19 870-80013 Pin, Latch
6 730-20338 Disc, Weldment ............eevvvvvevveevvenninninnnnnnn . M
. 20 224-19017 Pin, Roll 1/2 X 1 1/4" LONG .veevvveeveerieeiienns 2
7 222-29011  Bushing, 3x 2 - 14 Ga. - ;
. . 21 501-03001  Grease Fitting, Straight............ccccevviiiinens 2
8 870-60222  Pin, PIVOt RH ....ccviiiiiiiiciiiceecece "
. . ; 22 220-04011 Bolt, 1/2 x 4" Long
9 870-00149 Pin, Disc Locking Assembly .............cccc..... 1 23 220-00005 Bolt. 1/4 x 2 1/2" Lon 4
10 870-60220  Pin, Pivot LH ' i
11 870-00131 Pin, Bucket Assembly............cccocceeiiienenns 3
12 513-20002 Connector, Straight ..........ccocoeeiiiieeniieen. 2

*ITEM NOT SHOWN
**ITEM INCLUDED IN 731-30010

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

2 PERSON STEEI— MODEL: BT2000 Series GRgl:Jf
PLATFORM ASSEMBLY [ 515

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

32 | ki

33 DETAL B SEE DETAIL B
\ B
19 :

T ] S 4 B
I 28 | P
I 1 L ;J' | 18
I - I
I 30 \H il l/
[ = )
: . il
[ I
I
| " IJ__’_a'F F." I
_J]E R T l
)r;_— 28 1 i !
o TH oy | i
i i
N I R
= I;l: T o T
I
1 h 1
1 (fnqu
I fu
I {n
[ MEW B-8
2 Person Steel Platform Assembly
RREE PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
24 222-10005  Washer, Lock 1/4 .........cccoovvviciiiiiciecne 4 34* 651-00202  Placard, Attachment Instructions ............... 1
25 222-14003  Washer, Lock 1/2 .....ccoooviiiiiiiiiciceee, 2 35* 651-00060  Operating ........cccceeereeeerieeeeaiieeesieeeeseeeens 1
26 221-04001 NuUt, HeX, /2 ..o 2 36* 651-00191 Placard, Operator Training...........cc.cccveeene 1

27 221-00001 Nut, Hex, 1/4 ...............

e 2 37* 651-00187 Placard, Electrocution Hazard ................... 1
w2 38* 651-00203 Placard, Side Folding Jib Work Platform ...1

28 224-12009  Pin, Roll, 1/8 x 1" Long... .

29 222-04011  Washer, Flat, 1/2ID x 1/160D .. el 39* 651-00335 Placard, Falling From Platform .................. 1
30 202-10077 Spring, Compression.........ccccveeecvveeiivnnnnn 1 40* 652-00496 Placard, Crane Hand Signals.....................
31 220-04025 Screw, Hex Head, 1/2NC x 3 1/2" Long ... 2 41* 654-00594 Placard, Basket Identification.....................
32 221-94002 NUt, Z/2NC PLT .ot 2 42**  209-00434 Lanyard, Aerial Shock Absorber.

33 808-00031 Knob, Push-Pull.........c.ccccccoeviiiiieiiiieens 1 43**  209-00809 Harness, Safety .......cccoccveeviieeeiiie e
* 651-00355  Placard Kit.......ccooeervererieiieieninecsieneeen 1 44%*  666-10001  Flag, ATB BYPasS .....ccccceceervereerreneenreninenns

*ITEM NOT SHOWN
**ITEM INCLUDED IN 731-30010

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

2 PERSON STEEI— MODEL: BT2000 Series GRgl:Jf
PLATFORM ASSEMBLY [ 516

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

Self Leveling Platform Installation

REF PART NO. DESCRIPTION QTY
* 730-20299 Self-Leveling Platform Assembly............... Ref
1 730-20222 Platform, 36 x 72 Weldment

2 730-20205 Pylon Weldment....................

3 770-01541 Mount, Lower Weldment .............cccccceennee

4 271-14016 BUShING v

5 222-50066 Washer, Retainer

6 773-00014 Mount, Rotation Weldment, SLP................ 1

7 730-20407 Spacer, Rotation.........ccccccveeevveeeeciiee s 1

8 280-00513 Gearbox, Rotator.........ccccceevvieiiniiee e, 1

9 271-13006 BUSHING . 2
10 204-00030 Key, Square 3/8 x 2 1/2..

11 031-00034  Tube, 7/16 X 1 1/2" LONG ..ccvvevvveeiieiiiraeenn 2
12 222-12001 Washer, Lock Med. 3/8 .........cccccvveeeviinnnne 6
13 220-02004 Bolt, Hex Head, 3/8 x 1" Long .. T
14 222-02011 Washer, Flat, 3/8 Hardened ...................... 8
15 220-04007 Bolt, Hex Head 1/2 x 1 3/4" Long PLTD.... 10
16 221-90001 Nut, Toplock, 1/4 PLTD......cccceevvvreriieeennns 21
17 221-94006 Nut, Toplock, 1/2 PLTD .....cccoevveiieeiieenen. 13

18 222-04001
19 807-00035
20 225-00011

Washer, Flat Med. 1/2....
Crank, Rotator Assembly ... .
Setscrew, 1/4 X 3/8" LoNg .....cccovevireeninrennn 1

EF

68
62
a3
64,85
PART NO. DESCRIPTION QTY
730-20233  Gate, Gravity Weldment............ccccceeevueenne 1
220-00011 Bolt, Hex Head 1/4 x 2 1/4" Long............... 2
201-00141 Clamp, tube......cccoevviieiiieeinn 1
773-00019 Bracket, Lifting .......ccccoovieiiienennnnn. .1
730-20297 Bracket, Mounting SLP Weldment. .1
501-04150  Quick Disconnect, Nipple.........c.ccccoevernene 2
501-04151  Quick disconnect, Dust Cap...........ccceeeueuen. 2
222-00006  Washer, Flat, Med. 1/4..........
400-00449 Leveler, PQ Modification...
770-01680  Cover, Leveler Weldment . .
770-01681 Bracket, Auto Leveler...........cccoeiniiinnnns
221-00001  Nut, Hex 1/4 PLTD....cooeiviiiiiieiecnieceieee
540-30135  Cylinder, SLP........... .
400-15169 Heat Shrink Tube, 1"... .5
870-30204  Pin, 11/4 x 10" Long...... .2
870-20217  Pin, 1 X5 3/16" LONG...ccvvrvveviireriiiieerieaiens 1
224-18003 Pin, Roll, 3/8 X 2" LONG ...eevvveeeeieeeeiiieenns 2
224-25005  Pin, Rod End .
870-40186  Pin. Jib 1 1/2 Di@....ccccvevverieeieiieniiieenienieens 4
224-04002  Pin, Cotter 3/16......ccovvvvereereneenreneereeens 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

SELF LEVELING
PLATFORM INSTALLATION

DATE: Revised 03-2006 GROUP

51

MODEL: BT2000 Series

Page 51.7




View thousands of Crane Specifications on FreeCraneSpecs.com

REF

41
42
43
44
45
46
47
48
49
50*
51%
52*
53*
54*
55+
56+
57*

PART NO.

220-00001
729-02579
220-03004
221-03001
502-11016
513-20002
514-52001
514-62001
510-20356
653-00273
653-00272
651-00060
651-00196
651-00191
651-00242
650-00663
651-00234

DESCRIPTION QTY
Bolt, Hex Head 1/4 x 1’ Long PLTD .......... 11

Pointer, Angle Assembly ....................
Bolt, 7/16 x 1 1/4" Long PLTD..
Nut, HeX, 7/16 PLTD ......cccocvvvieniieiieeien.
Hose Assembly, SLP Tilt..........cccceeviveeene
Connector 1/4
EIbow, 90 D€QJ. ..coevuveeeiiiiieeiee e 2

Elbow, 90 Deg. ....covveiiiiiiiiiiee e 1
Tube Assembly, 10 3/4......ccccccccveevieneennnnn. 1
Placard, Indicator, Boom angle, LH........... 1
Placard, Indicator, Boom Angle, RH.......... 1
Placard, Caution..........c.cccevevvvviieniennieeien, 1
Placard, Danger, Lanyard Anchor............. 1
Placard, Danger Operator Trunnion.......... 1
Placard, Electrocution Hazard..... w1
Placard, Operating Instructions... el
Placard, Caution, Center Platform............. 1

REF

58*
59*
60*
61*
62
63
64
65
66
67*
68
69
70
71
72
73
74*
75*

PART NO.

651-00235
651-00203
651-00335
652-00496
110-85200
789-04931
223-04004
221-90003
220-00007
653-00320
222-09040
220-01003
222-01001
221-91001
783-03609
787-00300
209-00434
209-00809

*ITEM NOT SHOWN

DESCRIPTION

Placard, 2 Person SLP..........ccccoviniiiinnens
Placard, Danger, Remove SFJ ...
Placard, Falling From Platform ... .
Placard, Crane Hand Signals.....................

Manual Storage boX...........ccceeevveieniieennnns 1
Manual Storage Box, Mounting Plate ........ 1
Screw, Machine, RND HD, 10-32 x 3/4 .....4
Nut, Locking 10-32........coveviiiiieiiiieeiieeeee 4
Bolt, Hex Head 1/4 X 2.....ccccvveiieiiiiiiens 8
Placard, Platform Certification ................... 1

Washer, Flat 1 1/2 ID x 2 3/4 OD
Bolt, Hex Head 5/16NC x 1 1/4" Long ....... 2
Washer, Flat 5/16...........cccccvvvvveeeeiiciinnnnen.. 4
Nut, Lock 5/16NC.

Bar, Tilt Stop ..... .1
Shim, .040......cccccevvrienne AR
Lanyard, Aerial Harness ...........cccccovvveenne 2
Harness, Safety Body .........cccccevvvveviveenns 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

TEREX

SELF LEVELING
PLATFORM INSTALLATION

DATE: Revised 03-2006 GROUP

51

MODEL: BT2000 Series

Page 51.8




View thousands of Crane Specifications on FreeCraneSpecs.com

ENGINE START C{a_|

ENGINE STOP 18—

[+1 12 BATTERY

REMOTES +12%

25,26,27

a
h

235

Z.

o 1

= Horn CJE ] - BATTERY POVWER
159,20 16,19.20  enginemharn caontrol 32 APPROX. 19'Ly.

HH harn relay@'ﬁ‘u—- 25 26

4 / 3
25 26 27 I, I
BB Switches o ——— 7| f
13,119,202 \ I | f
Flatform Lewvel : E
2 Yoo L *
AUTOTILT UP e \ : | s
AUTO TILT DOV C] B | \ i i Ll || §
(+)12% PTO-ON T E_| 25,26, 27— H |:E g:’
=/ ‘.
Throttle 2528, 37— FHH | i =
r 7 | J
18,1920 11 | j%_‘_
I X
(+1RPM -To NBB Receiver | | =
(-1 RPM 24 / =] i ! :]%3
TILT D i 25,2627 = <4 =
TILT UP 5
o
GROLIND / §
718,217 g p LT VALVE 25,2827 =
17,189,221
ale To MBEB
— K {)-Rec:eiver VIEW A
= .}
s g
g o 171921 /‘\
¢ F 1419
alBlc s lelelolele o~
T =4 o %
g0, @ mon
34 = = = e 2 =
oo EXEacCa
Ha3 Tilhobwo
W
-
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 400-05503 NBB Remote Relay BOX........cccccuvveriiverennne Ref 18 400-23336 Connector, 2 Position TOwer.............cc....... 1
1 400-05509  ENnclosure, 10 X 8 X 4.......cccevrevreerrerirneens 1 19 400-23581  S@al...ooiiiivcsiinss s 30
2 400-05510  BASE, REIAY ... oo 8 20 400-23407 S_ockets ...................................................... 13
3 40005511  Relay, SPDT...ccooorooeooccooomrsseeicreomsesesieeen 8 3; igg:ggggg (P:';\fi*t MFf‘I'l‘f >
4 400-10092  Circuit Breaker, 30Amp. ........ 1 23 400-15572 CordyGri oo 1
5 400-02446  Terminal 1/4 Spade Locking.. .34 o4 400-15573 Cord’Gri P 1
6 400-03072 Terminal BIOCK....ovvveooeeeii .18 - 400.15574 Cord Gr:) ................................................... .
7 400-05512  Partion Plate........ccccccccccveeerrnrmmereeneeneeen 1 56 NOT USED e
8 400-03073  Ground BIOCK.........cccccveiriiniieniieciec e 3 27 NOT USED
9 400-05513 End Cover ...... 1

28 400-02447 Cable, 14/3

10 400-05514 End Bracket.... 29 400-02448 Cable, 14/5

11 400-03074 Din Rail 35mm... ....0.3
o 30 400-02449 Cable, 14/9

12 400-05515 Jumper, 2 POSItION..........coovviiiiieeiiiieieee. 5

. 31 400-02450 Cable, 12/4 .
13 400-23461 Connector, 6 Position Tower..................... 1

. 32 400-02451 Cable,10/3. ...
14 400-23460 Connector, 6 Position Shroud .. vl )

. 33 Wire, 14 AWG Black GXL...........ccceevnnneen.. 3
15 400-23529 Connector, 4 Position Tower..................... 1 . .

I, 34 400-02452 Ring, Terminal #10............ .2
16 400-23530 Connector, 3 Position Tower...........ccc....... 1 35 400-05516 Jumper. 5 Position 1
17 400-23406 Connector, 3 Position Shroud ................... 3 Per,

36 400-05517 ENd COVEN....uvviiiiiieeiiieeeeee et 1
WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006 GROUP

m TEREX NBB REMOTE RELAY BOX MODEL: BT2000 Series 51

Page 51.9




g View thousands of Crane Specifications on FreeCraneSpecs.com

L —

=

REMCTE RADIC
THROTTLES | ¢ 10 SEE“SLE;
U - ANTENNE
—_— T T

;? %} H\\ 49,50,51,45,46,47

: e RADIO
VINCH r : % REQB'TOES REMOTES
TELESCOP?H‘ I L | servo EE-?{ENER
SE= 7 VALVE LOCATION
TOPPING e LOCATION
SNG —_—
L /\ 1F,1H,48,45,46
]
1C '
\\ \ 100,101 |
/505 R
— — T S ] -\—q_‘
e Ep ] LT 1F,1H
T L ﬁ%
il -
= i
eI ] 4] .
\ L
REMOTE . C “‘\ RADIO
THROTTLES = ol S 52 |REmOTES
NST \ 51 |POWERPAK
GROUP 15 SUPPLY
LOCATION 1C 16 LOCATION
48
25 47
250 45
46
Radio Remote Control Installation
EF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
1 403-00008 Kit, NBB Radio Remotes With SLP ........... 1 2 210-00080 Kit, Electrical, NBB Remote.............cc.cc.... 1
(Includes Items 1A through 1K) (Includes Items 3 Through 9)
1A Hose Kit, Pressure and Return.................. 1 3 400-05503 Electric Box Assembly, Relay .................... 1
1B 402-00036 Box, Receiver With SLP w1 4 400-25156  Harness, SW NBB Remote .
1C 403-00001 Antenna Assembly With Cable.................. 1 5 400-25157 Harness, SLP Solenoid.........cccccceeviiieennnne
1D 403-00009  Transmitter, With SLP ...........ccocceiiiiienens 1 6 400-25131 Harness, Throttle Motor/Relays ................. 1
1E 520-90026 Powerpak Assembly Pump/Motor/Tank .... 1 7 400-23460  CONNECLON .....evvveeerieeeciiieeeiieeens
1F 559-00243  Actuator, Servo 4 Function.... el 8 400-23408 Male terminal .... .
1G 775-00189 Bracket, Receiver Mounting .. w1 9 400-23462 Cable Seal .......ccoceiiiiiiiii
1H 806-00255 Kit, Clevis/Linkage ROd ............cccveviverens 1 10 NOT USED
11 400-25134 Harness Assembly, Receiver Power in...... 1 11 400-23378 DUSE Cap ...ccviiiiiiiiiiie e 1
1 403-00004 Battery, 7.2 Vdc Rechargeable ................. 2 12 400-23463 Dust Cap Plug................ .1

1K 403-00007 Battery, 12-24 Vdc Charger 13 205-00005  Chain, #16 Jack Type.....
14 400-23412 Receptacle........coocviiiiiiiiiiciiic e 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

RADIO REMOTE CONTROL MODEL: BT2000 Series GRgl:Jf
INSTALLATION ——

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

81,92 ~
41,84
w [
36 SOLENOID SECTION &—4 & SECTICH U-U
I yaLvE
26 | ocamon
105
OUTRIGGERS 13
FLOWY T 5
CONTROL 106
WVALWE —
LOCATION | / -
3 OUTRIGGERS 41,42,40,107
S| | SOLENOID
COMTROL :']Q
- VALVE
LOCATION d:‘éﬂa
—_— I,J-'-"
| =t i l 4 R
| ‘ 100,101
ROOFERS z
REEL 3 Ef E } &TB ROLLER GUIDE
SELECTOR N p T8 ROLLER GLIDE MOUMTING FASTEMERS
WaLVE
£TH ROLLER GUIDE
LOCATION 3;|" . 104 ERACHET
39 13
SLP TILT RADID
102 -STREET SIDE SHCWH Lo 40 15 FEMOTES f a
102 CURBSIDE NOT SHOWE | wa) ve H“ 36 REL&Y | EMD PLATE
42 37 SLP HOSES
V|EW Z_Z LOCATICN B
=== LOCATION | OUTSIDE ROLLER SLP CABLE
WIEW D-D
Radio Remote Control Installation
REF PARTNO. DESCRIPTION QTY REF PARTNO. DESCRIPTION QTY
15 400-23349  Plug, DEULSCNE ......cccvcveeerieeieercieiieeeeaa 1 32 NOT USED
16 400-23343 PN, e 33 NOT USED
17 400-23295 SOCKEL vt 34 NOT USED
18 400-23355 Sealing Plug ... 35 222-00006  Washer, Flat.........ccoccvveniiieiiiieeeiee e 16
19 400-23351 Strain Relief......ccoveeii e 36 222-10005 Washer, LoCK.......cccovvveeiiiiiiiice e 6
20 NOT USED 37 221-00001  Nut, Hex 1/4-20NC PLT ...cccoveeviveririiennnas 6
21 NOT USED 38 559-00130 Valve, Flow Control, SLP ............cccecvveeee... 1
22 NOT USED 39 220-02005 HHCS 3/8-16NC x 2 1/2” LONg ....ccovuvveennnee 2
23 400-05496 Reel Assembly Conductor cable................ 1 40 222-05005  Washer, Flat 3/8 PLT .
24 400-00449  Switch, Lever PQ W/Pigtalil ....................... 1 41 222-12001  Washer, Flat 3/8 Med PLT .......c.ccceevevenenene 34
25 400-10045 Remote Throttle Install Group ................... 1 42 221-02001 Nut, Hex 3/8-16NC PLT ......cccccevvvveiiiieeens 4
25a  400-11027 Motor, Remote Throttle ............ 43 220-00004 HHCS 1/4-20NC x 1 1/4” Long ... .4

26 551-10065  Solenoid Valve, SLP Tilt 44 220-01006 HHCS 5/16 x 1 1/2" Long..

27 NOT USED 45 222-01001  Washer, flat 5/16 PLT ....... .32

28 400-15086  Tyrap 3/16 X 7" LONG ..vvvveevvieeeriiieeeireeeens 2 46 222-11002  Washer, Lock 5/16........ccccevvcvveeiiiieeiinnnnnn 26

29 400-02221 RIiNg Eyelet, ....ccoovviiiiiiiiiie e 4 47 221-01001 Nut, Hex 5/16

30 NOT USED 48 220-50603  HHCS.....ooiiiiiiieee e 6

31 NOT USED 49 775-00191  Angle, LH Servo Mounting.... .1
50 775-00190  Angle, RH Servo mounting .........cccocevvennee. 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

RADIO REMOTE CONTROL MODEL: BT2000 Series GRgl:Jf
INSTALLATION ———

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

70,71,79

— 96—
46,95,08 —
96 \15,46,98
WIEW J—J
VIEW E-E E— ]
HOSE REEL . i
HOSE !
? %6 94,95 x/ /
-\.\ J'
r{_:-—"‘” SLP CABLE 96,45,46,9? S a’j
T 45,46,08 :
WIEW C-C
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
51 220-01005 HHCS 5/16-18 X 1" LONQG....vvvveevvreeiiieeanns 6 76 770-02353  Support Bracket, Quick Disconnect........... 1
52 789-05245 Mounting Bracket, Powerpak .................... 1 77 501-04151 Q/Disc Dust Cap Dust cap............. .2
53 223-01101 Screw, Rd. Head, #10-24 x 3/4 PLTD....... 1 79 502-00177 Twin Hose, 3/16 x 82FT........ .1
54 222-00007  Washer, Flat.........ccccooviviiiniiieieeee e, 2 80 666-10001  ATB Switch, Lock Out, Greer... 21
55 222-10006 Washer, LOCK #10 .......cceeeviieeniiieeiiieeeene 2 81 770-02606 Bracket, Cable Reel.........cccccoeviiiiiiiiennns 1
56 221-00002  Nut, HEX #10 ..ccviiiieiiieiie i 2 82 220-02002  HHCS 3/8-16 X 1 1/4” LONG....ccvveeveeieannee. 2
57 514-52005 EIbow, 90 DEQJ. ...cevvvveeviiiiee e esiieeeeiiee e 3 83 785-01483  Angle, SLP Cable/Hose Reel Support....... 2
58 502-11017 Hose, SLP Solenoid Valve/Boom Reel ..... 2 84 220-02003 Bolt, Hex Head 3/8-16 x 3/4” Long....
59 502-11000 Hose, 1/4 X 72" LONG ...evvveeriiiieiiieeesieeee s 2 85 220-04007 Bolt, Hex Head, 1/2-13 x 1 3/4” Long .
60 516-82003 SW NUt RUN TEE ..ccvveveeiee e 2 86 783-01640  Square Washer Plate 1/2" Dia....................
61 502-11158 Hose, /A Flaw Valve..........cccccooiiiiiiennnns 1 87 222-04001 Washer, Flat 1/2 PLT ..o,
62 513-20019 Connector, Straight ..... 3 88 221-94006 Locknut, 1/2-13NC PLT ....

63 517-30010 Plug, Hex.......cccoueene. el 89 223-00304 FLT 50CHD Machine 5/16 ....
64 514-57010  Elbow, 90 Deg. 120RB/120FS... 1 90 729-02369  Rub Pad Twin Boom Hose.... .
65 514-56004 Elbow, 90Deg. 12 ORB x 10 OFS............. 1 91 501-07066 Hose, Reel MOD SLP......c.cccceviiiiiiiieees
66 502-40828 Hose Assembly Press SLP .........cccccceenns 1 9la 501-07056 Hose Reel, No Modification .............cceeene.
67 730-20299 SLP Platform Assembly 4700... 92 770-01853  Support Bracket, SLP Hose Reel... .
68 518-30001 Bulkhead ...........ccoocveiiiiiiiiic e 93 220-04002 Bolt, Hex Head1/2-13 x 1 1/4” Long........... 4
69 511-41001 Bulkhead LOCKNUL............covvviiieniiiieee, 94 787-00263  Shim, 1 3/4x 12,10 CL 0.04Thk ............... 1
70 511-40001  Tube, Nut........... 95 787-00265  Shim, 1 3/4 x 12,10 CL 0.10Thk ...
71 519-40002  Tube Reducer.... 96 201-00050 P-Clamp Aeroquip....
72 501-04150 Q/Disc Nipple #12 .... 97 220-01004 Bolt, Hex Head 5/16....
73 501-04149  Q/Disc Nipple CPLG........ccccceviieiieeieennnn. 98 220-01010  Bolt, Hex Head 5/16.........cccccveveeeiienninnnne. 6
74 280-00001 O-RiNG, #6 ...eeveeiieeeieee e 99 031-10011 Spacer, Cable Clamp......ccccocceeiiiieeiineene 5
75 209-00658 Bump Ball 7/16.......ccccviieeiiie e 1 100  650-00683 Placard, Switch Operating Instructions...... 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

RADIO REMOTE CONTROL MODEL: BT2000 Series GRgl:Jf
INSTALLATION ———

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

701331

~ = . -\:_bf
\ 6 as.sﬁ.a?.as”’(/-/_( L Vs
- - *
S i e
. ' 89,00
DET&IL Y= - !
17 115116 R '
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
101  651-00234 Placard, Switch Operating Instruction ....... 2 112 220-30012 Holder Box, NBB Transmitter..................... 5
102  651-00276 Placard, Platform Center, Instruction 113  221-90001 Bolt, Button, Socket Head 1/4... ...B
103 651-00326 Placard, SLP Capacity, 4700 ..........cc.c...... 114 209-00585 Snap 19mm Fixed Eye.............. a1
104  665-00007 Placard, Elect Remote Box Electrocution.. 1 115 209-00359 S-HOOK...evveeeviiiiiiiieeeee 2
105  865-00015 Roller Guide, Cable/Hose..........c.cccccvveeenns 3 116  205-00007 ChaiN...oeeece e 6"

106  785-02082  Roller Guide Assembly, ATB. 1 117  770-01721  Support Bracket, Control Box Mounting.....1
107  220-02004 Bar, Cable Guide Mounting... S 118 NOT USED
108 209-00809  Bolt, Hex Head 3/16......... .2 119 NOT USED
109  209-00434 Harness, Body, Safety ... 2 120  514-52004 Elbow, 90 Deg. SW Nut 4 OFS.................. 2
110 221-92001 Lanyard, Aerial ............... 2
111 770-02625  Locknut, 3/8.........cccooevriiceiiiieeieseeeeens 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

RADIO REMOTE CONTROL roser s seres
INSTALLATION page 5113

GROUP

51

2 TEREX




View thousands of Crane Specifications on FreeCraneSpecs.com

TO SLP REEL

QN BOOMS 855y, T MAMIFOLD AN BCOH
COHTECL WaLvVE

T RETURN
Rt
5 ouTRiGERs BOOM FRESSURE HOSE
SOLEMGID walVE
FROM PUMP

RT O O
By, " : s,
]
57 & TO MANFOLD
RETLRN

6

120 E] @jﬁ
26
- | 50 TO MAMIFOLD &
SOLENOID [ 60 RETURN

Wil WE | g
120_,#*@ g la
i d o0
ol I

i)

OUTRIGEERS 66

- 1A
1E = [@ﬁ E@D CONTRDL ALY
7 g e
Ao

v SEEE & A

(]
L
[+]
SLP TILT

g @

ek © ° ¢ 3

I o

P o]E %@ FLOW CONTROL 65
EEEE 2

REHTES ACTUMOR VALYE HYDEAULIC PIPING INSTALLATION 63

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

DATE: Revised 03-2006

RADIO REMOTE MODEL: BT2000 Series
= TEREX HYDRAULIC PIPING Page 51.14

GROUP

51




View thousands of Crane Specifications on FreeCraneSpecs.com

I 11 “TELESCOPE
IL'l U CYLINGER

- A
, TEI_ESCGF'N
l\ CYLINDER

OSE REEL 1

LS

"~ EXISTING o
TELESCOPE HOSES — R MAIN

2 CONTROL
VALYE
HZSES
VIEW H-H
Roofer’'s Package Installation
REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY
* 730-91005 Roofer's Package ..........ccccooevvviiniiiiicinen. Ref 5 220-02001 Screw 3/8 X 3" LONG ....eevveenieeiiieniieieeiene 2
1 553-00002  Valve SEleCtor ..............oooorvvveserrriceereero 1 6 222-12001  Washer, Lock 3/8
: 7 221-02001  NUE3/B ..ciiiiiierieiieeere e
2 502-40722 Hose Assembly, Main Valve Select........... 2
8 501-07064 Reel HOSE .....ooviiiiiiiiiicec
3 502-30597  Hose Assembly, Select Valve/Reel........... 2 .
4 513-70023 Connector. Straight 6 9 502-20809 Hose, Dual 3/8 x 122’ Assembly...
' G e 10 501-04131 Nose, Q'Coupler

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

ROOFER'S PACKAGE e "mency omowr
& TEREX INSTALLATION ' 51

Page 51.15




View thousands of Crane Specifications on FreeCraneSpecs.com

BGOM TROUGH

SEE SHEET P—1117B

BOCM
TROWGH
0
SECTION A=A
Roofer’s Package Installation
REF PART NO. DESCRIPTION QTY EF PART NO. DESCRIPTION QTY
11 501-04018 Cap, DUSLE ..o 1 16 780-00248 Plate, SUPPOIt ........ceveiiiiieiiieeeie e 1
12 501-04130 Body, Q'COUPIEr.......ccccvveiiiiieiiiieeiiieeee 1 17 209-00586 Lock Pin, Hose Reel ........c.ccceevviiiiiiieenns 1
13 501-04028 Plug, DUSE....ccciivieiiee e 1 18 223-15210  Screw, 5/16 X 3/4" LONg ...eeevvvveeeiiieeiienenns 12
14 513-50002 Connector, Straight .........cccooooeviiiieniinen. 4 19 222-01001  Washer, Flat 5/16..........ccoceviiieiiiiieeeiieenne 8
15 770-01850 Bracket, Hose Reel Weldment .................. 1 20 223-15209  Screw, 3/8 X 3/4" LONG ....vveeviuveeeiiieeiieeenne 14

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

ROOFER'S PACKAGE e "mency omowr
& TEREX INSTALLATION ' 51

Page 51.16




View thousands of Crane Specifications on FreeCraneSpecs.com

HOSE REEL
MOUNTING FLANGE

CrLIMDER
-.‘-\ANCHDFI PLATE

. -‘:r,.-_._'
872324 7 87.27

DETAL C

[

18,18
7 og

18

N
-
(1]

Roofer’s Package Installation

REE PART NO. DESCRIPTION REE PART NO. DESCRIPTION QTY
21 222-08001  Washer, Flat 7/8........ccccooviiiiiiiieeiiieee, 26 785-01504  Angle, Roller Support RH.........ccocoveeiieenne 1
22 201-00050 Clamp, HOS€.......ooevviiieeiieeeie. 27 870-00135 Pin, Roller Guide..........cccoovveveiiiiiiiiieeee

23 220-02009 Bolt, 3/8 x 4” Long 28 865-00008  Guide, Roller Hose

24 222-02005  Washer, flat 3/8 ........ccoooveviniiiiiiiicnce 29 224-12001  Pin, Roller 1/8 x 1 1/8”" LONG ......vevvvrevennenne 2
25 785-01503  Angle, Roller Support LH...........cccccvvennee. 1 30 785-01483  ANngle SUPPOIt......cooviereriiieeiiiiee e 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

ROOFER'S PACKAGE e "mency omowr
& TEREX INSTALLATION ' 51

Page 51.17




ds of Crane Specifications on FreeCraneSpecs.com

SECTION A-A

REF PART NO. DESCRIPTION PART NO.
* 975-00592  Turret Lock Assembly........cccccccveeviirennnnen. 782-01554
1 220-39006 SHCH, INC x 5" Long..... ?gié?ggg
2 222-09004  Washer, Flat, 1 PLTD.....

3 221-99002  Nut, Toplock INC..................

4 789-04679 Plate, Turret Lock Mounting ............ccccce.... 1 9 784-01132
5 870-20189 Pin, Turret Lock Retain...........cccocvveieeneen. 1

Turret Lock Installation

DESCRIPTION QTY
Collar, Turret LOCK .....cccccvveeviieeeiiineesiinens 1
Pin, roll 3/8 Dia X 4" LONQ .....ccccvveriiieeennns 1
Gusset, Turret Lock Collar
[ST0] ] o] o S PSRRI 1
Gusset, Turret Lock Collar
SUPPOIT ettt 1

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

2 TEREX

TURRET LOCK
INSTALLATION

DATE: Revised 03-2006 GROUP

MODEL: BT2000 Series 51

Page 51.18




View thousands of Crane Specifications on FreeCraneSpecs.com

REF. PART.NO. DESCRIPTION QTY.

508-00083 MG586 Assembly

400-16135 RCI KIT (Greer MG586)..........cccveevuneenne 1
(Includes Items 1 Through 5)

1 717 0882
2 774-00054
729-02729
861-90467
213830
213844
213845
3 Page 52.3 Reeling Drum..
4 Page 52.4 DiSPlay .....coeiiiiieiiiiee e 1
5 Page 52.2 Computer Assembly ........coccvvevviiienninen.
6 865-00019 Roller Guide Assembly, ATB..
400-16132 Bracket, Extend ...........cccocoveiiiiniiiinnn,
220-00021 Capscrew, 1/4-20 UNC x .63 Lg ............ Opt.
221-90001 Locknut, 1/4-20 UNC

7 865-00019 Roller Guide Assembly, ATB.................. 1

8 201-00141 Clamp, 81/4 X .40 ....ccooovveeiieeeeeeee
222-00006 Flatwasher, 1/4 Zinc
226-00021 Rivet, .50 HD .25D X .63 LG ......ccccervenven.

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PART REQUIRED

DATE:  Revised 10-2005| GROUP
GREER MG586
MODEL: BT2000
IZ'TEREX RCI Assembly 52
PAGE 52.1




D View thousands of Crane Specifications on FreeCraneSpecs.com

REF. PART.NO. DESCRIPTION QTY.

400-16122 Computer, MG586

717 0776 System Chip [Generic - Not Programmed]......... 1
514-62002 EIDOW, 90° ..o 1
502-11225 HOSE ..o 1

502-10916 HOSE .o 1
400-02444 Harness, Elec - Cab/BOX.........cccccccevvveeviiveeennen.. 1
400-25155 Harness, CoNSOle........ccccovvvveeriiee e 1

©oOoO~NOU~WNLPR

400-01530 Cable, Ground.........ccccevviiiieniiiiiceeee e 1
666-10002 Cable, Computer to Display .........ccccoeeereerneennen. 1
220-00003 Capscrew, 1/4 NC X 3/4" LG cccccevvvrereeieirennenes 4

222-10005 Lockwasher, 1/4 Plated...........cccccoevviiivivneeeeennn, 4

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PART REQUIRED
GROUP

GREER MG586 DATE:  Revised 10-2005
IZ'TE REX Computer MODEL: BT2000 52

PAGE 52.2




View thousands of Crane Specifications on FreeCraneSpecs.com

REF. PART.NO. DESCRIPTION QTY.
861-90466 Reeling Drum, MG586

1 666-10008 Base Plate ASSEMDIY ........cccccoviiiiiiiiiiniieeenee, 1
1A 216652 Potentiometer, EXtension .............ccccevveeeeeenn. 1

2 216653

3 216654

4 216655

5 216656

6 861-90406 Cable, Tail ..................

7 861-90392 Ext. Cable Assembly

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PART REQUIRED

I TEREX

DATE:  Revised 10-2005| GROUP

GREER MG586

Reel MODEL: BT2000 52

PAGE 523




D View thousands of Crane Specifications on FreeCraneSpecs.com

3 45,6

REF. PART.NO. DESCRIPTION QTY.

1 400-16119 Display, MG586..........cccceevuvreeiiiie e see e

2 786-01826 Bracket, Display Mount .... .

3 785-02059 Angle, Display MoUNt .........ccccceveiiiiieinieceriieeee
220-02004 Capscrew, 3/8-16 UNC X 1.00 Lg......ccceevvvrrrnnnen 2
222-02005 Flatwasher, 3/8.........cocooiiiiiiiiee e
221-02001 Hexnut, 3/8-16 UNC..........cccooiinieeiieiieenee e

4 220-00021 Capscrew, 1/4-20 UNC x .63 Lg. .

5 222-00006 Flatwasher, 1/4 ZiNC .........cccccooiiieiiiiiciieeee.

6 221-90001 Locknut, 1/4-20 UNC.......cccceviiiiiieiieaiie e

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PART REQUIRED

I TEREX

GROUP

52

DATE: Revised 10-2005

GREER MG586

. MODEL: BT2000
Display

PAGE 52.4




D View thousands of Crane Specifications on FreeCraneSpecs.com

REF. PART.NO. DESCRIPTION QTY.
1 400-16126 Greer Boom Angle Display BA591.............c...... 1
2 783-03672 Bar, Boom Angle Display Mount ............c..c.cc..... 2

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PART REQUIRED
DATE: lIssued 10-2005 | GROUP

B TEREX GREER BA591 ANGLE — 52A

DISPLAY
PAGE 52A.1




